=5 TEREX AERIALS
X-'I 4 SC'SSORS Milwaukee, Wisconsin

ILLUSTRATED
PARTS CATALOG

FOR MACHINE T—17]
SERIAL NUMBER

Part No. 89-991705 e Revision 0.1, dated Aug., 1996 e



X-14 SCISSORS

ILLUSTRATED PARTS CATALOG

TABLE OF CONTENTS
INTRODUCTION
PRIMARY MACHINE COMPONENT GROUPS

SECTION 1: UNDERCARRIAGE
01.62: UNDERCARRIAGE ASSEMBLY

SECTION 4: PLATFORM
04.65: PLATFORM ASSEMBLY

SECTION 5: SCISSORS
05.03: SCISSORS ASSEMBLY (OBSOLETE VERSION)
05.13: SCISSORS ASSEMBLY (CURRENT VERSION)

SUBASSEMBLY GROUPS

SECTION 7: GROUND CONTROL BOX
07.58: GROUND CONTROL PANEL ASSEMBLY

SECTION 9: PLATFORM CONTROL CONSOLE
09.62: PLATFORM CONTROL ASSEMBLY

09.65: PLATFORM CONTROL ASSEMBLY (WITH DRIVE LEVER)
09.66: PLATFORM CONTROL ASSEMBLY (WITH DRIVE JOYSTICK)

SECTION 11: CYLINDERS
11.78: STEER CYLINDER

11.88: CUSHION CYLINDER
11.96: STEER CYLINDER

SECTION 12: PUMP
12.54: PUMP AND MOTOR ASSEMBLY

SECTION 23: VALVES
23.55: MANIFOLD VALVE ASSEMBLY

SECTION 99: DECALS

99.66: DECALS

99.67: DECALS (GERMAN LANGUAGE)
99.73: DECALS (FRENCH LANGUAGE)

99.74: DECALS (SPANISH LANGUAGE)
99.99: DECALS (SAMSUNG, SPECIAL)

REV AUG, 1996



X-14 SCISSORS ILLUSTRATED PARTS CATALOG

INTRODUCTION

This illustrated Parts Cafalog is designed to help you identify and order the correct replacement parts for use on SIMON
X-14 SCISSORS LIFT PLATFORMS  Ali parts represented here are manufaciured and supplied in accordance with Simon
Aerials quality standards We recommend that you use GENUINE SIMON AERIALS PARTS to insure proper OPERATION
and reliable PERFORMANCE

Prices for all parts listed in this Catalog can be found in a separate Spare Parts Price List  Please coniact Simon Aerials
Parts Department for the lafest edition of the Spare Paris Price List

HOW TO USE THIS CATALOG
The Cover Page indicates the specific model or models covered by this Paris Catalog

The "Table of Contents" pages listthe specific sections, pages and page itles that are relevant fo this model, and contained
in this Catalog  Only those pages that refer specifically fo the X-14 SCISSORS LIFT are included in this Catalog

The “Primary Machine Component Groups" page illusirates the three mojor assemblies, along with their “Section" number

The Parts Catalog is divided into "Sections”, numbered from 1 through 99 Each section confains the individual paris
that make up a major component, assembly or item  The first three sections (1, 4 and 5) confain the major assemblies,
or "Primary Machine Component Groups"  Sections that follow contain sub-assemblies or components of these "major”
assemblies

If a part number is followed by a plate number in the "SEE SECTION" column, refer fo the plafe indicated for a further
breakdown of components for that part number  ltems with indenfed descriptions are components of the non-indented
item directly above

When selecting parts for a specific machine, be sure to verify the machine model number, and serial number or date code
(found on the datfa plate) When ordering parts, always give

1 Model and Serial Number
2 Item Part Number and Description
3 Order Quantity

If a part number is not listed for a selected item, please provide this additional information

4 Parts Plate number, ltem Number and Description of the desired item, OR
5 Part Number of the next assembly (Parent Parf), if the desired item is not listed

Some assembled items, such as hydraulic cylinders, may have been supplied by more than one source While the
assemblies may be able to be used interchangeably, FOR SAFETY'S SAKE, do not mix components or repair kits  Please
confirm the make of the assembly on the unit before ordering or insfalling replacement parts

Left and right-hand, front and rear should be determined as though you are standing on the Platiorm, with the steering
wheels 1o the front  All dimensions are in inches unless otherwise specified

SIMON AERIALS INC reserves the right to change, improve, modify or expand features of its equipment  Therefore,
specifications, models or equipment are subject fo change without notice, and without incurring obligation fo change,
improve, modify or expand features of previously delivered units

All SIMON AERIALS INC manuals are periodically updated to reflect changes that occur in the equipment  Please contact
the Factory with any questions you may have regarding your particular machine, or the availability of more recent
manuals

REV AUG, 1996



X-14 SCISSORS

ILLUSTRATED PARTS CATALOG

SCISSORS

SECTION 5 —

~
E)
Art # ACO 00921E

PLATFORM
SECTION 4

Tt

UNDERCARRIAGE
SECTION 1

Simon Aerials Inc TITLE

10600 West Brown Deer Road PRIMARY MACHINE COMPONENT GROUPS, X-14 SCISSORS
Milwaukee Wisconsin 53224 USA

Paits Phone 1-800-47-SIMON

24 Hr (Maching) 414-362-8280 PART REV A | oaTED SECTION | PLATE NO | eact
Fax 414-355-3172 NO AUG, 1996




PARTS LIST

SEE

ITEM PART NO SECTION DESCRIPTION Qry.
1| 228 0240 UNDERCARRIAGE WELDMENT 1
2| 08-071800 BUSHING (1.75"1.D., 2.00" 0.D., 3" long) 2
3| SeePlate... | 11.-- |CYLINDER, STEER 1
4| 08-050500 FITTING, GREASE (1/8", 45°) (io replace grease fittings on cylinder) 2
5| 08-066300 CAP, GREASE FITTING (White plastic) 2
6 | 06-039300 ADAPTER, "0"-RING TO 37° (4 F50X-S) 2
7| 07-003085 CAP SCREW, HEX HEAD (1/2"-13 x 1", Grade 5) 4
8| 07-065018 WASHER, HELICAL LOCK (1/2") 4
91 07-062018 WASHER, FLAT (1/2") 4
10| 228 8640 LINK WELDMENT, STEERING 2
11| 228 0460 LINK, STEERING 2
12 | 07-060020 WASHER, FLAT (9/16" SAE) 8
13| 07-070506 PIN, COTTER (1/8" x 1-1/4") 4
14| 228 9090 JACK SHAFT (Right) 1
15| 228 9100 JACK SHAFT (Left) 1
16 | 08-071700 BEARING, FLANGED (Jack shaft pivot pin) 4
17| 08-071600 BEARING, SLEEVE (9/16" I.D., 3/4" 0.D., 1-1/4" long) 2
18 | 08-075400 FITTING, GREASE (1/4", drive) 2
19| 08-066300 CAP, GREASE FITTING (White plastic) 2
20| 2289110 PIN, JACK SHAFT PIVOT 2
21 | 07-003023 CAP SCREW, HEX HEAD (5/16"-18 x 3/4", Grade 5) 2
22 | 07-065015 WASHER, HELICAL LOCK (5/16") 2
23| 228 1250 BRACKET, STEER 2
24 | 08-071900 BEARING, THRUST (Steel, 1.75" I.D., 2.50" 0.D., .12" thick) 2
25| 08-076000 BEARING, THRUST (Bronze, 1.75"1.D., 2.50" 0.D., .12" thick) 2
26 | 08-041000 RING, RETAINING (1-3/4") 2
27| 08-075400 FITTING, GREASE (1/4", drive) 2
28 | 08-066300 CAP, GREASE FITTING (White plastic) 2

TITLE

UNDERCARRIAGE, X-14 SCISSORS

Simon Aerials Inc

SECTION 01. | PLATE NO 62 | PAGE 01

REV AEATED PART
29 JUL, 1996 [NO

353 2620

Fax 414-355-3172

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Paris Phone 1-800-47-SIMON
24 Hr (Maching) 414-362-8280




Art # A01 62002E

Simon Aerials Inc

10600 West Brown Deer Road
Milwaukes Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280
Fax 414-355-3172

TITLE

UNDERCARRIAGE, X-14 SCISSORS
PART | pATED

NO

353 2620

REV
A

29 JUL, 1996

SECTION 01 .|PLATE NO 62 | PAGE 01




PARTS LIST

SEE

ITEM PART NO SECTION DESCRIPTION Qry.
29( 01-223200 MOTOR, HYDRAULIC DRIVE 2
30 NUT (comes with motor) 2
31 KEY, WOODRUFF (5/16™) (comes with motor) 1
32| 06-040000 ADAPTER, "0"-RING TO 37° (6-10 F50X-S) 4
33| 07-004090 CAP SCREW, HEX HEAD (1/2"-13 x 2-1/4", Grade 8) 8
34| 2311240 HUB, FRONT WHEEL 2
35| 07-091300 STUD, FRONT WHEEL MOUNTING 10
36| 07-070507 PIN, COTTER (1/8" x 1-3/4") 2
37| 3536340 TIE ROD ASSEMBLY 2
38| 228 0440 TIE ROD 1
39( 08-044400 END, TIE ROD (Right hand thread) 1
40| 08-044500 END, TIE ROD (Left hand thread) 1
41| 07-047121 NUT, JAM (5/8"-18, Right hand thread, Grade 5) 1
42| 07-047221 NUT, JAM (5/8"-18, Left hand thread, Grade 5) 1
43| 08-066300 CAP, GREASE FITTING (White plastic) 4
44| 07-004128 CAP SCREW, HEX HEAD (5/8"-11 x 1-3/4", Grade 8) 2
45| 07-065021 WASHER, HELICAL LOCK (5/8") 2
46| 07-061021 WASHER, FLAT (5/8" SAE) 4
47| 07-004130 CAP SCREW, HEX HEAD (5/8"-11 x 2-1/4", Grade 8) 2
48| 07-050021 NUT, LOCK (5/8"-11, Grade 5) 2

49 WHEEL AND TIRE ASSEMBLY (Front, without brake ring)
02-031200 Black ribbed solid tire 3
02-031000 White ribbed non-marking solid tire 3
50| 07-090134 NUT, LUG (1/2"-20) 10

TITLE Simon Aerials Inc
UNDERCARRIAGE, X-14 SCISSORS 10600 West Brown Deer Road

Milwaukee Wisconsin 53224 USA

Parts Phone 1-800-47-SIMON

SECTION PLATE NO PAG DATED P i -362-
01. ™™ 62 ™ 021" APIR oo 6 353 2620 |  Hirgmmmussess




Simon Aerials inc

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON

24 Hr (Machine) 414-362-8280
Fax 414-355-3172

UNDERCARRIAGE, X-14 SCISSORS

353 2620

DATED
29 JUL, 1996

SEGTION (] .rPLATE o 59 | PAGE 02




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION Qry.
51 | 04-039400 CYLINDER, BRAKE (replaces earlier version marked "04-037800") 1
52 | 04-037802 SPRING 1
53 | 04-037801 PACKING KIT 1
54 | 06-044300 90° ELBOW, "0"-RING TO 37° (4 C50X-S) 1
55| 228 9130 ROD, CONNECTING (Brake cylinder to brake pin) 2
56 | 228 0710 PIN, BRAKE 2
57 | 08-040700 RING, RETAINING (1-1/4") 4
58 | 08-075500 FITTING, GREASE (Drive type, 65°) 2
59 | 08-066300 CAP, GREASE FITTING (White plastic) 2
60 | 02-019800 HUB ASSEMBLY, REAR (5 stud, 4.5" [114 mm] bolt circle) 2
61 HUB, REAR 1
62 CUP, BEARING (inner) 1
63 CUP, BEARING (outer) 1
64 | 02-019805 STUD, WHEEL MOUNTING 5
65 | 02-019802 SEAL 1
66 | 02-019804 CONE AND ROLLER, BEARING (inner) 1
67 | 02-019803 CONE AND ROLLER, BEARING (outer) 1
68 | 02-019801 CAP, HUB 1
69 | 02-019503 WASHER, FLAT 2
70 | 02-019501 NUT (3/4"-16) 2
71 | 02-019502 PIN, COTTER 2
72 WHEEL AND TIRE ASSEMBLY (Rear, with brake ring) 2
228 8830 Black tire
228 9900 White non-marking tire
73 | 07-090134 NUT, LUG (1/2"-20) 0
74 | 06-036300 RUN TEE, BULKHEAD (4 WJTX-S) 1
75 | 06-051300 90° ELBOW, SWIVEL NUT (4 C6X-S) 1
76 | 07-062016 WASHER, FLAT (3/8") 1
77 | 06-036500 RUN TEE, BULKHEAD (6 WJTX-S) 1
78 | 06-051500 90° ELBOW, SWIVEL NUT (6 C6X-S) 1
79 | 353 6330 TANK ASSEMBLY, HYDRAULIC 1
80 | 01-229800 CAP (with dipstick) 1
81 | 04-033800 11.88 CYLINDER, CUSHION 1
82 | 04-033801 SEAL KIT, CUSHION CYLINDER 1
83 | 06-048500 RUN TEE, MALE "0"-RING (6 R50X-S) 2
84 | 09-005700 CLAMP, WORM (1-1/8"to 3" 1
85 | 07-003045 CAP SCREW, HEX HEAD (3/8"-16 x 1", Grade 5) 1
86 | 07-062016 WASHER, FLAT (3/8") 2
87 | 07-050016 NUT, LOCK (3/8"-16, Grade 5) 1
88 | 07-003022 CAP SCREW, HEX HEAD (5/16"-18 x 5/8", Grade 5) 2
89 | 07-065015 WASHER, HELICAL LOCK (5/16") 2
90 | 07-062015 WASHER, FLAT (6/16") 2

TITLE

UNDERCARRIAGE, X-14 SCISSORS

Simon Aerials Inc
10600 West Brown Deer Road

SECTION 01. | PLATE NO 62 | Pace 03

Parts Phone 1-800-47-SIMON
REV A [paTeED PART

29 JUL, 1996 [NO

353 2620

Fax 414-355-3172

Milwaukee Wisconsin 53224 USA

24 Hr (Machine) 414-362-8280




Art # AO1 62001E

Simon Aerials Inc TITLE
10600 West Brown Deer Road UNDERCARRIAGE, X-14 SCISSORS
Milwaukee Wisconsin 53224 USA

Parts Phone 1-800-47-SIMON

i 362 PART REV DATED SECTION PLATE NO PAGE
dhgemmgisss W 353 2620 | A we T 01."7 62 ™ 03




PARTS LIST

SEE

ITEM |  PART NO SECTION DESCRIPTION ary.
91| 01-081500 FILTER ASSEMBLY, HYDRAULIC RETURN 1
92| 01-081501 ELEMENT, FILTER (10 micron, 18 gpm [68 L/ min]) 1
93| 06-209400 90° ELBOW, MALE 37° TO NPT (8-12 CTX-S) 2
94 | 07-003003 CAP SCREW, HEX HEAD (1/4"-20 x 3/4", Grade 5) 2
95| 07-065014 WASHER, HELICAL LOCK (1/4™) 2
96 | 07-062014 WASHER, FLAT (1/4") 2
97 | 209 8310 CLAMP, NYLON (2 hole, #8) 1
98 | 07-003032 CAP SCREW, HEX HEAD (5/16"-18 x 2-3/4", Grade 5) 1
99 | 07-050015 NUT, LOCK (5/16"-18, Grade 5) 1

100 | 01-2267 0 23.55 | MANIFOLD, VALVE 1

101 { 07-003059 CAP SCREW, HEX HEAD (3/8"-16 x 5", Grade 5) 2

102 | 07-060016 WASHER, FLAT (3/8" SAE) 4

103 | 07-050016 NUT, LOCK (3/8"-16, Grade 5) 2

104 | 10-096800 TRIM, DOOR EDGE (at cutouts) (Bulk item, order as needed.

15" [39 cm] needed this application.) AR.

105 | SeePlate... [ 07.58 |GROUND ELECTRICAL CONTROL ASSEMBLY 1

106 | 07-003003 CAP SCREW, HEX HEAD (1/4"-20 x 3/4", Grade 5) 2

107 | 07-060014 WASHER, FLAT (1/4" SAE) 4

108 | 07-050014 NUT, LOCK (1/4"-20, Grade 5) 2

109 [ 03-705500 WIRE HARNESS, GROUND 1

110 | 03-705600 WIRE HARNESS, HYDRAULIC MANIFOLD 1

111 01-223700 PUMP, HAND (Emergency lowering/ Brake release) 1

112 | 01-223701 SEAL KIT, DIRECTIONAL CONTROL VALVE 1

113 | 06-039300 ADAPTER, "0"-RING TO 37° (4 F50X-S) 2

114 | 06-044300 90° ELBOW, "0"-RING TO 37° (4 C50X-S) 1

115 07-110300 MACHINE SCREW, FLAT HEAD (5/16"-18 x 3-1/2") 2

116 | 07-062015 WASHER, FLAT (5/16") 12

117 | 07-050015 NUT, LOCK (5/16"-18, Grade 5) 2

118 | SeePlate... | 12.54 |POWER UNIT 1

119 [ 06-044400 90° ELBOW, "0"-RING TO 37° (4-6 C50X-S) 1

120 | 06-044600 90° ELBOW, "0"-RING TO 37° (6 C50X-S) 1

121 | 06-044800 90° ELBOW, "0"-RING TO 37° (8 C50X-S) 1

122 | 07-003025 CAP SCREW, HEX HEAD (5/16"-18 x 1", Grade 5) 2

123 | 07-062015 WASHER, FLAT (5/16") 4

124 | 07-050015 NUT, LOCK (5/16"-18, Grade 5) 2

125 | 03-406400 CABLE, BATTERY (Black, 8.0" [20 cm] long) 1

TITLE

UNDERCARRIAGE, X-14 SCISSORS

SECTION 01. | PLATE NO 62 | pace 04

REV A | DATED PART
29 JUL, 1996 [NO

353 2620

Simon Aerials Inc

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280
Fax 414-355-3172




137, 138, 139

136

94, 95, 96

111 thru 114

Art # AQ1 62003E

Simon Aerials Inc TITLE

10600 West Brown Deer Road UNDERCARRIAGE, X-14 SCISSORS

Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON

i -362- ART REV DATED SECTION PLATE NO PAGE
sigmmaeser [0 353 2620 ™ A e 0177 62 ™ 04




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION Qry.
126 | 03-504800 FUSE (200 Amp) 1
127 | 03-504900 STAND OFF, FUSE (insulated) 2
128 | 07-003001 CAP SCREW, HEX HEAD (1/4"-20 x 1/2", Grade 5) 2
129 | 07-003002 CAP SCREW, HEX HEAD (1/4"-20 x 5/8", Grade 5) 2
130 | 07-065014 WASHER, HELICAL LOCK (1/4") 4
131 | 07-062014 WASHER, FLAT (1/4") 4
132 | 03-603600 CONTACTOR, DC (can relay)
(24 Volt DC, normally open, single pole, single throw) 1
133 | 07-003003 CAP SCREW, HEX HEAD (1/4"-20 x 3/4", Grade 5) 2
134 | 07-062014 WASHER, FLAT (1/4") 4
135 07-050014 NUT, LOCK (1/4"-20, Grade 5) 2
136 CHARGER, BATTERY (25 Amp, 24 VDC outpuf) 1
03-507400 110 VAC, 60 Hz input (U.S.) (w/o interference suppression)
220 VAC, 50 Hz input (Europe) (with interference suppression)
354 5770 30.54 Suppression filter added to electrical cord (some earlier versions)
03-703800 With internal suppression filter
03-703700 110/ 220 VAC, 50 Hz input (Japan)
137 | 07-003004 CAP SCREW, HEX HEAD (1/4"-20 x 7/8", Grade 5) 4
138 | 07-060014 WASHER, FLAT (1/4" SAE) 8
139 07-050014 NUT, LOCK (1/4"-20, Grade 5) 4
140 | 03-705000 RECEPTACLE, ELECTRICAL (for Charger) (Flanged, 110 Volt, 3 wire) 1
141 | 07-011352 MACHINE SCREW, ROUND HEAD (#10-24 x 3/8") 3?
142 | 03-493700 SWITCH, LIMIT (Side rotary) 1
143 | 03-494300 ARM, LIMIT SWITCH (Fixed roller) 1
144 | 03-045500 GRIP, CORD (1/2", with .31" o .38" seal) 1
145 | 07-008354 CAP SCREW, SOCKET HEAD (#10-24 x 1-1/4", Grade 8) 2
146 | 03-085200 CABLE, ELECTRICAL (SJO, 2 conductor, #16 AWG)
(Bulk item. 10 Ft [3.05 m] needed this application) AR.
147 | 03-085700 CABLE, ELECTRICAL (SJO, 4 conductor, #16 AWG)
(Bulk item. 10 Ft [3.05 m] needed this application) AR.
148 | 353 6360 HOSE KIT, UNDERCARRIAGE 1
149 | 03-064000 TIE, CABLE (7.4" [188 mm] long) 13

TITLE

UNDERCARRIAGE, X-14 SCISSORS

Simon Aerials Inc

SECTION 01. | PLATE NO 62 | PAGE 05

REV A [DATED PART
29 JUL, 1996 [NO

353 2620

Fax 414-355-3172

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280




137, 138, 139

136 118, 119, 120, 121

g/// 98

- 90

s’%ﬁ 97
@\

| 99

111 thru 114 183 o
o600 Wost sovn DeerRood | UNDERCARRIAGE, X-14 SCISSORS
Milwaukee Wisconsin 53224 USA

Paris Phone 1-800-47-SIMON

i -362- PART REV DATED SECTION PLATE NO PAGE
uigemmasseo |1 353 2620 | Al e 01" 62 ™ 05




PARTS LIST

SEE

ITEM PART NO SECTION DESCRIPTION Qry.
150 | 228 9020 SHELF, BATTERY 2
151 | 03-505800 BATTERY (6 Volt DC, 217 Amp hour, Deep cycle) 4
152 | 228 9140 PAD, BATTERY (20" x 7-1/2" x 1/8") 2
153 | 228 9030 HOLD DOWN, BATTERY 4
154 | 228 9970 ROD, THREADED (5/16"-18 x 11.25" long) (Battery hold down) 2
155 | 07-090077 WING NUT (5/16"-18) 2
156 | 07-062015 WASHER, FLAT (5/16") 2
157 | 07-003045 CAP SCREW, HEX HEAD (3/8"-16 x 1", Grade 5) 2
158 | 07-062016 WASHER, FLAT (3/8") 4
159 | 07-050016 NUT, LOCK (3/8"-16, Grade 5) 2
160 CABLE, BATTERY (Black)

03-074000 Right hand battery fray ground (9.8" [25 cm] long) 1

03-406400 Right and left hand jumper (8.0" [20 cm] long) 2
161 CABLE, BATTERY (Red)

03-509000 Left hand battery to left hand fuse (13.0" [33 ¢m] long) 1

03-509000 Right hand fuse to contactor (13.0" [33 cm] long) 1

03-705300 Power unit to contactor (24.0" [61 cm] long) 1

03-705200 Right battery positive to left negative (12 ft [3.66 m] long) 1
162 | 03-488000 BOOT, CABLE (for power unit positive ferminal) 1
163 | 228 8390 COVER, BATTERY (side) (for all versions except as listed below) 2

228 8400 left hand (for models with optional sight gauge) 1
164 | 06-030600 CONNECTOR, FEMALE BULKHEAD (4 WGTX-S) 4
165 | 07-017041 CAP SCREW, BUTTON HEAD (3/8"-16 x 1/2", Grade 5) 4
166 | 228 9060 TUBE, SLIDE (Battery cover) 4
167 | 228 9050 REDUCER, TUBE END (modified 6-4 TRTX-S) 4
168 | 07-012418 MACHINE SCREW, FLAT HEAD (#10-32 x 3/4") 4
169 | 11-300900 LANYARD, COVER RETAINER 4
170 | 228 8410 COVER, BATTERY (top) (Later versions slotted for finger grips, below) 2
171 | 10-222600 GRIP, FINGER (Recessed, Black plastic) 4
172 | 228 8820 RETAINER, BATTERY COVER (Plastic) 2
173 | 07-062014 WASHER, FLAT (1/4") 20
174 | 07-062016 WASHER, FLAT (3/8") 8
175 | 07-050014 NUT, STOP (1/4"-20, Grade 5) 6
176 | 10-128200 TRIM, DOOR EDGE (Battery covers) (Bulk item, order as needed.

46" [1.2 m] needed this application.) AR.

177 COVER, BATTERY CHARGER 1

228 8430 Except Europe

234 1950 For Europe
178 | 07-090156 CAP SCREW, BUTTON HEAD (1/4"-20 x 5/8", Grade 5) 4
179 | 07-060014 WASHER, FLAT (1/4" SAE) 4

TITLE

UNDERCARRIAGE, X-14 SCISSORS

Simon Aerials Inc
10600 West Brown Deer Road

SECTION 01. | PLATE NO 62 | PAGE 06

Parts Phone 1-800-47-SIMON
REV A |ateD PART

29 JuL, 1996 |NO

353 2620

Fax 414-355-3172

Milwaukee Wisconsin 53224 USA

24 Hr (Maching) 414-362-8280




151

178, 179

142 thru 145

Art # AO1 62004E

164, 165,
167, 168

163

Simon Aerials Inc TITLE
10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON

UNDERCARRIAGE, X-14 SCISSORS

24 Hr (Machine) 414-362-8280 PART
Fax 414-355-3172 NO

353 2620

REV
A

DATED
29 JUL, 1996

SECTION 01 IIPLATE NO 62 [ PacE 06




PARTS LIST

SEE
ITEM {  PART NO SECTION DESCRIPTION Qry.
The following items are not included with the Undercarriage Assembly

180 SENSOR, TILT (option) 1

03-487100 Actuates at 5° (24 Volt DC) (except Europe)

03-711100 Actuates at 2° (label reads "LS30-02.0L202") (Europe)
181 03-706000 HORN, ALARM (option) (Dual tone, replaces 03-464600) 1
182| 07-017002 CAP SCREW, BUTTON HEAD (1/4"-20 x 5/8", Grade 5) 6
183} 07-050014 NUT, LOCK (1/4"-20, Grade 5) 6
184| 01-074100 SIGHT GAUGE (option) 1
185| 06-210800 CONNECTOR (MALE), STRAIGHT THREAD

(#4, M10-1.5t0 7/16"-20) 2

186| 231 8330 ADAPTER, SIGHT GAUGE MOUNTING (upper) 1
187 | 228 8460 BRACKET, SIGHT GAUGE MOUNTING (lower) 1
188 | 07-003025 CAP SCREW, HEX HEAD (5/16"-18 x 1", Grade 5) 2
189| 07-062015 WASHER, FLAT (5/16") 4
190| 07-050015 NUT, LOCK (5/16"-18, Grade 5) 2
191 | 03-705000 RECEPTACLE, ELECTRICAL (Flanged, 110 Volt, 3 wire) 1
1921 07-011352 MACHINE SCREW, ROUND HEAD (#10-24 x 3/8") 3

TITLE

UNDERCARRIAGE, X-14 SCISSORS

SECTION 01. Ipuste o 62 | prcE 07 " A |DA2T§3UL, 1996 :gRT 353 2620

Simon Aerials In¢

10800 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280
Fax 414-355-3172




184 thru /@

190 ~

Optional Sight Gauge

Optional Tilt Sensor
and Alarm Horn

Simon Aerials Inc TITLE
10600 West Brown Deer Road UNDERCARRIAGE, X-14 SCISSORS
Milwaukee Wisconsin 53224 USA

Parts Phone 1-800-47-SIMON

i -362- PART REV DATED SECTION PLATE NO PAGE
ety e | 353 9620 7 A 1o 01. 62 ™07




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION ary.
1 PLATFORM ASSEMBLY 1
353 2650 without optional roll out deck
353 2680 with optionai roll out deck
2| 228 8770 PLATFORM WELDMENT 1
3 RAIL WELDMENT, SIDE (Right hand) 1
for standard models without self-closing gate
228 8730 Standard (38.8" [0.97 m] high)
Call Simon Optional for Canada (42.6" [1.06 m] high)
for models with optional self-closing gate
228 9370 Standard (38.8" [0.97 m] high)
Call Simon Optional for Europe or Canada (42.6" [1.06 m] high)
4 RAIL WELDMENT, SIDE (Left hand) 1
for standard models without self-closing gate
228 8730 Standard (38.8" [0.97 m] high)
Call Simon Optional for Canada (42.6" [1.06 m] high)
for models with optional self-closing gate
228 9380 Optional, all except Europe/ Canada (38.8" [0.97 m] high)
Call Simon Optional for Europe or Canada (42.6" [1.06 m] high)
5| 07-003049 CAP SCREW, HEX HEAD (3/8"-16 x 2", Grade 5) 12
6 | 07-062016 WASHER, FLAT (3/8") 24
7 | 07-050016 NUT, HEX LOCK (3/8"-16, Grade 5) 12
8 [ 10-114100 PLUG (Black plastic, for 1-1/4", #16 Gauge square fubing) 4
9 | 231 5040 RAIL WELDMENT, ENTRY END 1
10 | 07-003009 CAP SCREW, HEX HEAD (1/4"-20 x 2", Grade 5) 2
11 | 07-050014 NUT, HEX LOCK (1/4"-20, Grade 5) 2
12 | 10-263000 TUBING, SPONGE INSULATION (1-3/8" 1.D., 3/4" wall,
6 fi [1.83 m] long section) (2.2 ft [.66 m] needed here) A.R.
13 | 228 9910 COVER, PIPE INSULATION (Yellow, with zipper) 1
14 | 353 6350 CHAIN ASSEMBLY, SAFETY 1
15 | 07-026006 EYE BOLT (5/16") 2
16 | 07-062014 WASHER, FLAT (1/4") 4
17 | 07-050015 NUT, LOCK (5/16-18, Grade 5) 2
18 | 231 5040 RAILING, END (without roll out deck) 2
19 | 228 9450 KICK BOARD, PLATFORM END (without roll out deck) 1
20 | 228 9460 BRACKET, KICK BOARD MOUNTING (Right) 1
21 | 228 7020 BRACKET, KICK BOARD MOUNTING (Left) 1
22 | 07-003049 CAP SCREW, HEX HEAD (3/8"-16 x 2", Grade 5) 8
23 | 07-062016 WASHER, FLAT (3/8") 8
24 | 07-050016 NUT, LOCK (3/8"-16, Grade 5) 8

TITLE

PLATFORM ASSEMBLY, X-14 SCISSORS

Simon Aerials In¢
10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA

SECTION 04. | PLATE NO 65 | PAGE 01

Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280

REV A | paTED PART
Fax 414-355-3172

17 JUL, 1996 |NO




4 / ‘
16
/ {17

lo|
7 A

68, 70, 71

67
Z 12,13,74
M\ss

S ,\\ ~ T 36, 37, 38 Art# A4 65001E
22,23, 24 22 23, 24
21
Simon Aerials Inc TITLE
10600 West Brown Deer Rood PLATFORM ASSEMBLY, X-14 SCISSORS
Milwaukee Wisconsin 53224 USA

Parts Phone 1-800-47-SIMON

i -362- PART REV DATED SECTION PLATE NO PAGE
e [ ATHRR ooo ™™ 04. ™7 B85 0]




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION Qry.
PLATFORM ASSEMBLY (continued)
25 | see Plate . . 09. - - CONSOLE, PLATFORM CONTROL 1
26 | 228 9960 PLATE, DECAL MOUNTING (replaces 228 8840, which did
not have cord hooks) 1
27 | 07-029365 SCREW, HEX WASHER HEAD (#12-14 x 1", self drill, with seal) 4
28 | 11-085200 BOX, TECHNICAL MANUAL STORAGE 1
29 | 07-013414 MACHINE SCREW, ROUND HEAD (#10-32 x 1/2") 4
30 | 07-050111 NUT, LOCK (#10-32) 4
31 | 10-061200 CLAMP, LOOP (3/4™ 4
32 | 07-003001 CAP SCREW, HEX HEAD (1/4"-20 x 1/2", Grade 5) 4
33 | 10-167000 GROMMET (1/8", rubber) 2
34 | 03-064000 TIE, CABLE (7.4" [188 mm] long) 1
35 | 03-064700 TIE, CABLE (14.5" [368 mm] long) 6
36 | 08-074900 BEARING, ROLLER (Cam follower, 1-3/8" 0.D.) (includes nut,
which can be discarded) (with opfional roll out deck) 2
37 | 07-061018 WASHER, FLAT (1/2", SAE) 2
38 | 10-165600 WASHER, SHOULDER (Nylon) (with optional roll out deck) 2

TITLE

PLATFORM ASSEMBLY, X-14 SCISSORS

Simon Aerials Inc

SECTION 04. | PLATE NO 65 | PAGE 02

REV A |pateD PART

17 JUL, 1996 {NO Fax 414-355-3172

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Paris Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280




" 68, 70, 71
67

72, 73, 74
,%/w/
"

]9/\ Pl ~ v@/361 371 38 Art # A04 65001E
22, 23, 24 \w‘// . B/‘{‘\Zz, 23, 24
Simon Aerials Inc TITLE

10600 West Brown Deer Road PLATFORM ASSEMBLY, X-14 SCISSORS

Milwaukee Wisconsin 53224 USA

Parts Phone 1-800-47-SIMON

24 Hr (Maching) 414-362-8280 | PART REV A| DATED SECTION 04 | pLATE NO 65 | PAce 02

Fox 414-355-3172 NO 17 JUL, 1996




PARTS LIST

SEE

ITEM | PART NO SECTION DESCRIPTION ary.
The following items are not included with the Plafform Assembly:
39 | 228 8520 DECK WELDMENT, ROLL OUT 1
40 | 10-165600 WASHER, SHOULDER (Nylon) 2
41 | 08-103200 BEARING, RADIAL BALL (1-3/4" 0.D.) 2
42 | 228 8810 SPACER, BEARING 2
43 | 07-003045 CAP SCREW, HEX HEAD (3/8"-16 x 1", Grade 5) 2
44 | 07-062016 WASHER, FLAT (3/8") 2
45 | 222 4280 PAD, ROLLOUT DECK SLIDER (Nylon) 2
46 | 07-015003 MACHINE SCREW, FLAT HEAD (1/4"-20 x 3/4", Grade 5) 4
47 | 07-050014 NUT, HEX LOCK (1/4"-20, Grade 5) 4
48 RAIL WELDMENT, END 1
228 8190 Optional, all except Europe or Canada (38.4" [0.96 m] high)
235 4830 Optional for Europe or Canada (42.6" [1.06 m] high)
49 | 07-003049 CAP SCREW, HEX HEAD (3/8"-16 x 2", Grade 5) 4
50 | 07-062016 WASHER, FLAT (3/8") 4
51 | 07-060016 WASHER, FLAT (3/8", SAE) 4
52 | 07-050016 NUT, HEX LOCK (3/8"-16, Grade 5) 4
53 | 228 9000 TUBE, MID RAIL 2
54 | 07-003044 CAP SCREW, HEX HEAD (3/8"-16 x 7/8", Grade 5) 2
55 | 07-065016 WASHER, HELICAL LOCK (3/8") 2
56 | 10-217700 BUSHING, FLANGED (Nylon) 8
57 | 10-217800 FASTENER, PUSH-IN (Nylon bufton) 10
58 | 228 8940 RAIL, TOP ("Push" Rail, right) 1
59 | 228 8930 RAIL, TOP ("Push” Rail, left) 1
60 | 07-003043 CAP SCREW, HEX HEAD (3/8"-16 x 3/4", Grade 5) 2
61 | 07-060016 WASHER, FLAT (3/8" SAE) 2
62 | 08-074200 SPACER, DECK STOP 4
63 | 07-003029 CAP SCREW, HEX HEAD (5/16"-18 x 2", Grade 5) 2
64 | 07-050015 NUT, STOP (5/16"-18) 2
65 | 11-082100 PIN, HITCH (5/16" x 2-1/4", with 6" lanyard) 2
66 | 07-029365 SCREW, HEX WASHER HEAD (#12-14 x 1", self drill, with seal) 2

TITLE

PLATFORM ASSEMBLY, X-14 SCISSORS

SECTION PLATE NO PAGE REV DATED PART
04.' 65 '™ 03" APl

Simon Aerials Inc
10600 West Brown Deer Road

Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280
Fax 414-355-3172




Simon Aerials Inc

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON

24 Hr (Machine) 414-362-8280
Fax 414-355-3172

" PLATFORM ASSEMBLY, X-14 SCISSORS
ZIC\)RT REV A| DATED SECTION 0 4.|PLATE NO 6 STPAGE 03

17 JUL, 1994




PARTS LIST

SEE
ITEM | PART NO SECTION DESCRIPTION ary.
The following optional items are available for the Platform Assembly:
67 | 03-067000 OUTLET, DUPLEX
(125 Volt AC, 20 Amp, self grounding) 1
68 | 03-062100 BOX, DUPLEX OUTLET (weatherproof) 1
69 | 03-062200 COVER, DUPLEX OUTLET (weatherproof) 1
70 | 03-041000 GRIP, CORD (Plastic, 1/2", with .38" to .44" seal) 1
71 | 03-055500 NUT, CONDUIT LOCK (1/2") 1
72 | 07-003005 CAP SCREW, HEX HEAD (1/4"-20 x 1", Grade 5) 2
73| 07-062014 WASHER, FLAT (1/4") 2
74 | 07-050014 NUT, LOCK (1/4"-20, Grade 5) 2
75| 228 9450 KICK BOARD, ENTRY END 1
76 | 228 7020 BRACKET, KICK BOARD MOUNTING (Right) 1
77 | 228 9460 BRACKET, KICK BOARD MOUNTING (Left) 1
78 | 07-003049 CAP SCREW, HEX HEAD (3/8"-16 x 2", Grade 5) 4
79| 07-062016 WASHER, FLAT (3/8") 4
80 | 07-050016 NUT, LOCK (3/8"-16, Grade 5) 4
81 | 10-096800 TRIM, DOOR EDGE (Bulk item, order as needed.
30" [.76 m] needed this application) AR
82| 228 9430 GATE WELDMENT, SLIDE BAR 1
83| 228 9410 ROLLER, GATE 2
84 | 07-003051 CAP SCREW, HEX HEAD (3/8"-16 x 2-1/2", Grade 5) 2
85| 07-062016 WASHER, FLAT (3/8") 4
86 ] 07-050016 NUT, LOCK (3/8"-16, Grade 5) 2

TITLE

PLATFORM ASSEMBLY, X-14 SCISSORS

SECTION 04. | pLaTE NO 65 | pacE 04 REV A|DA1T§[.)JUL,1996 NO

PART

Simon Aerials Inc

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280
Fax 414-355-3172




Art # AD4 71004E

Optional Entry Kick Board

67
68, 70, 71 72,73, 74

Optional Electrical Outlet

Simon Aerials Inc TITLE

10600 Wes! Brown Deer Road PLATFORM ASSEMBLY, X-14 SCISSORS

Milwaukee Wisconsin 53224 USA

Parts Phone 1-800-47-SIMON

24 Hr (Machine) 414-362-8280 | PART REV  p | DATED SECTION | PLATE NO | PaGE

Fax 414-355-3172 NO 17 JUL, 199§ 04 . 65 04




PARTS LIST

SEE
ITEM | PART NO SECTION DESCRIPTION ary.
87 SELF-CLOSING GATE ASSEMBLY (current “full gate” style) 1
234 6310 For all except Europe or Canada (39.2" [0.98 m] high)
235 4880 For Europe or Canada (43.4" [1.08 m] high)
88 GATE WELDMENT 1
234 1800 For all except Europe or Canada (39.2" [0.98 m] high)
235 6600 For Europe or Canada (43.4" [1.08 m] high)
89 (218 5620 HINGE (Spring loaded) 2
90 | 07-003008 CAP SCREW, HEX HEAD (1/4"-20 x 1-3/4", Grade 5) 8
91 [ 07-062014 WASHER, FLAT (1/4") 8
92 | 07-050014 NUT, LOCK (1/4"-20, Grade 5) 8
93 | 2356610 PIN, LATCH 1
94 | 07-003008 CAP SCREW, HEX HEAD (1/4"-20 x 1-3/4", Grade 5) 1
95 [ 07-065014 WASHER, HELICAL LOCK (1/4") 1
96 | 07-062014 WASHER, FLAT (1/4") 2
97 12187120 LATCH, GATE 1
98 | 07-003001 CAP SCREW, HEX HEAD (1/4"-20 x 1/2", Grade 5) 2
99 | 07-065014 WASHER, HELICAL LOCK (1/4") 2
100 | 07-062014 WASHER, FLAT (1/4") 2
101 | 234 6280 BRACKET, SIDE RAIL REINFORCEMENT (Right) 1
102 | 234 6290 BRACKET, SIDE RAIL REINFORCEMENT (Left) 1
103 | 07-003043 CAP SCREW, HEX HEAD (3/8"-16 x 3/4", Grade 5) 4
104 | 07-050016 NUT, LOCK (3/8"-16, Grade 5) 4
105 | 10-127500 PLUG (Plastic, for 2" dia. hole) 2
106 | 231 0810 GATE WELDMENT, SELF CLOSING (earlier "single bar" style) 1
107 | 231 0800 SPRING, GATE 1
108 | 07-040018 NUT, HEX (1/2°-13, Grade 5) 1
109 | 230 9860 LATCH, GATE 1
110 | 07-003029 CAP SCREW, HEX HEAD (5/16"-18 x 2", Grade 5) 2
111 | 07-062015 WASHER, FLAT (5/16") 4
112 | 07-050015 NUT, LOCK (5/16"-18, Grade 5) 2
113 | 03-046500 LAMP, STROBE 1
114 | 233 6600 BRACKET, STROBE LAMP MOUNTING 1
115 | 228 9150 HANDLE, PUSH 2
116 | 10-216700 GRIP, PUSH HANDLE (Vinyl) 2
117 | 07-003029 CAP SCREW, HEX HEAD (5/16"-18 x 2", Grade 5) 2
118 | 07-050015 NUT, STOP (5/16"-18) 2

TITLE

PLATFORM ASSEMBLY, X-14 SCISSORS

SECTION 04. [ pLATE NO 65 | Pace 05 REV AIDAI;[.)JULJQQG ’I:?)RT

Simon Aerials Inc
10600 West Brown Deer Road

Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON

24 Hr (Machine) 414-362-8280
Fax 414-355-3172




115

116
Optional Push Handle

Optional Self-Closing Entry Gate

98,99, 100 _ s
%

o /
- 105
Art # AD4 710056

Optional Strobe Lamp

11

112

1
>l % 106

Art # A04 59004E
108

Optional Self Closing Gate

Simon Aerials Inc TITLE
10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA

PLATFORM ASSEMBLY, X-14 SCISSORS

Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280 PART
Fax 414-355-3172 NO

REV A| DATED

17 JUL, 1996

SECTION 0 4T|7PLATE NO 65 | PAGE 05




PARTS LIST

SEE

ITEM PART NO SECTION DESCRIPTION Qry.
IF YOUR X-14 HAS THIS SCISSOR ASSEMBLY, PLEASE
CONTACT SIMON AERIALS INC. IMMEDIATELY FOR
IMPORTANT INFORMATION REGARDING YOUR MACHINE.

1| 353 2640 SCISSOR ARM ASSEMBLY (Obsolete version) 1
TITLE Simon Agrials Inc
SCISSOR ASSEMBLY, MODEL X-14 (OBSOLETE VERSION) 10600 West Brown Dt Fod

Milwaukee Wisconsin 53224 USA
Paris Phone 1-800-47-SIMON

SECTION () 5 [ PLATE NO 03 | PAGE 01/® A BA]T;?UUQ% I 352 2640 24 Hr (Maching) 414-362-8280

Fax 414-355-3172




NOTE APPEARANCE OF CYLINDER MOUNT (SEE CIRCLED
AREA). IF YOUR X-14 HAS THIS SCISSOR ASSEMBLY,
PLEASE CONTACT SIMON AERIALS INC. IMMEDIATELY FOR
IMPORTANT INFORMATION REGARDING YOUR MACHINE.

<
~
Art # A0S 03001E

toscoieasmwnowrons | SCISSOR ASSEMBLY, MODEL X-14 (OBSOLETE VERSION)
Parts Phone 1-800-47-SIMON

: A9 PART REV DATED SECTION PLATE NO PAGE
2t ooy s1es2 a0 | PRI 3p3 9@ R g JORED 05. 03 '™ 01




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION ary.
112347140 SCISSOR ARM ASSEMBLY (Current style) 1
212347120 ARM, SCISSOR (Left [charger side], bottom segment.
Includes bushings and grease fifting) 1
3 | 08-072300 BUSHING, MIDDLE (2.25" 0.D., 2.00" 1.D., 3.0" long) 2
4 | 08-072200 BUSHING, END (2.25" 0.D., 2.0" 1.D., 2.5" long) 1
5| 234 5030 ARM, SCISSOR (Right [control side], bottom segment.
Includes bushings and grease fitting) 1
6 | 08-072300 BUSHING, MIDDLE (2.25" 0.D., 2.00" 1.D., 3.0" long) 2
7 | 08-072200 BUSHING, END (2.25" 0.D., 2.0" 1.D., 2.5" long) 1
8 | 228 0210 PIN, SCISSOR ARM CENTER PIVOT 2
9 | 234 3260 CAP, PIVOT PIN (with no depression for lock plate) 4
10 | 2337770 PLATE, BOLT LOCK (Square ends) 4
11 | 07-090124 CAP SCREW, HEX HEAD (3/8"-16 x 1-1/4", Grade 8) 8
12 | 234 2830 CAP, PIVOT PIN (with depression for lock plate with rounded end)| 5
13 | 234 2840 PLATE, BOLT LOCK (Rounded ends) 5
14 | 07-004856 CAP SCREW, HEX HEAD (1/2"-20 x 1-1/4", Grade 8) 10
15 | 234 6090 ARM, SCISSOR (Left [charger side], middle segment.
Includes stand, pin and grease fiftings) 1
16 | 07-111200 PIN, CLEVIS 1
17 | 07-098000 PIN, COTTER (Hair pin) 1
18 | 234 6070 PIN, LIFT CYLINDER (Rod end) (1.75" x 8.25") 2
19 | 07-003055 CAP SCREW, HEX HEAD (3/8"-16 x 3-1/2%, Grade 5) 2
20 | 07-065016 WASHER, HELICAL LOCK (3/8") 2
21 | 07-050016 NUT, STOP (3/8"-16, Grade 5) 2
22 | 228 0600 PIN, LIFT CYLINDER (Base end) 2
23 | 07-003022 CAP SCREW, HEX HEAD (5/16"-18 x 5/8", Grade 5) 2
24 | 07-062015 WASHER, FLAT (5/16") 2
25 | 07-065015 WASHER, HELICAL LOCK (5/16") 1
26 | 07-090140 NUT, TOP LOCK (5/16"-24, Grade 5) 1
27 | 228 0020 ARM, SCISSOR (Right [control side], middle segment.
Includes bushing and grease fittings) 1
28 | 08-072400 BUSHING, MIDDLE (2.25" 0.D., 2.00" 1.D., 3.5" long) 1
29 | 2347120 ARM, SCISSOR (Left [charger side], top segment.
Includes bushings and grease fittings) 1
30 | 08-072300 BUSHING, MIDDLE (2.25" 0.D., 2.00" 1.D., 3.0" long) 2
31 | 08-072200 BUSHING, END (2.25" 0.D., 2.0" 1.D., 2.5" long) 1
32 | 228 8320 ARM, SCISSOR (Right [control side], top segment, incl. bushings)| 1
33 | 08-072300 BUSHING, MIDDLE (2.25" 0.D., 2.00" 1.D., 3.0" long) 2
34 | 08-072200 BUSHING, END (2.25" 0.D., 2.0" 1.D., 2.5" long) 1
35 | 08-050000 FITTING, GREASE (1/8"-27, Straight) 6
36 | 08-075400 FITTING, GREASE (Drive type, Straight) 5
37 | 08-066300 CAP, GREASE FITTING (White plastic) 11
TITLE Simon Aerials Inc
SCISSOR ASSEMBLY, MODEL X-14 (CURRENT VERSION) 10600 West Brown Deer Road

Milwaukee Wisconsin 53224 USA

Parts Phone 1-800-47-SIMON

SECTION PLATE NO PAGE REV DATED PART -362-
05. ™13 1™ 01 [ - PI, e [ 234 7140 | aiitampueses




10 35, 37 64, 65, 66

61
so/ A ﬁ
L
Left Front,
Right Rear

0

< \\\ \@‘/130
35 37\\\\31/‘KI /""\ 5\39 40 14 Right Front,
13 -

’ Left Rear

AR ¢ £

27 , \ |
| 23, 24, | Note Hole
42 thru 49 | 42 thru / 25,26 | Position

49

S
.\jm

0\5[6,\57 |

4 12

13
{%5,37

14
% 10
aé 11

| / SN
Note Hole / 07 < 41

o o~ 9
Position 58 O 58 AL # AOS 13001E
 Sosoowetmmnoerreas | SCISSOR ASSEMBLY, MODEL X-14 (CURRENT VERSION)

Milwagukee Wisconsin 53224 USA

Parts Phone 1-800-47-SIMON
i -362- PART REV DATED SECTION PLATE NO PAGE
sitemaean [0 234 7140 |- W% w705, ™™ 13 ™ 01




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION ary.
The following items are not part of Scissor Arm Assembly 234 7140:

38| 2347110 PAD, STOW SPACER 2
39 | 07-003048 MACHINE SCREW, FLAT HEAD (3/8"-16 x 1-3/4", Grade 5) 2
40 | 07-060016 WASHER, FLAT (3/8", SAE) 2
41 | 07-050016 NUT, STOP (3/8"-16, Grade 5) 2
42 | 04-054000 CYLINDER, LIFT 2
43 | 01-223400 VALVE, HOLDING 2
44 | 06-039300 ADAPTER, "0"-RING TO 37° (4 F50X-S) 4
45 | 06-094800 PLUG, HEX SOCKET (4 HP50N-S) 2
46 | 07-003028 CAP SCREW, HEX HEAD (5/16"-18 x 1-3/4", Grade 5) 6
47 | 07-065015 WASHER, HELICAL LOCK (5/16") 6
48 | 08-053100 FITTING, GREASE (1/4"-28, Straight) 4
49 | 08-066300 CAP, GREASE FITTING (White plastic) 4
50 [ 10-062000 CLAMP, LOOP (1-1/4" 1
51 | 234 3850 SPACER, LIFT CYLINDER (lower) (Nylon) (some earlier versions) 1
52 | 07-116000 MACHINE SCREW, FLAT HEAD (5/16"-18 x 1-3/4", Grade 5) 2
53 | 234 1820 BLOCK, PILLOW (Lower rear. Includes bushing) 2
54 | 08-075400 FITTING, GREASE (Drive type, Straight) 2
55 | 08-066300 CAP, GREASE FITTING (White plastic) 2
56 | 07-060024 WASHER, FLAT (1" SAE) 4
57 | 07-099700 CAP SCREW, FLAT HEAD (5/8"-11 x 1-1/2", Grade 8) 6
58 | 228 0430 BLOCK, PIN RETAINER AND SLIDER (lower) (Nylon) 2
59 | 234 1750 BLOCK, SLIDER (upper, left front) (Nylon) 1
60 | 234 0860 BLOCK, SLIDER (upper, right front) (Nylon) 1
61 | 234 0860 BLOCK, PIN RETAINER (upper, left rear) (Nylon) 1
62 | 234 1750 BLOCK, PIN RETAINER (upper, right rear) (Nylon) 1
63 | 228 8140 BRACKET, PIN RETAINER PAD 2
64 | 07-003083 CAP SCREW, HEX HEAD (1/2"-13 x 3/4", Grade 5) 4
65 | 07-065018 WASHER, HELICAL LOCK (1/2") 4
66 | 07-060018 WASHER, FLAT (1/2") 4

TITLE Simon Aerials Inc

SCISSOR ASSEMBLY, MODEL X-14 (CURRENT VERSION) 10600 Wes! Brown Deer Road

Pars Phono 1-600-47.5MON
N5, 013 IO [ L D s i 234 T140 | mndms e




0 35, 37 64, 65, 66

Left Front,

Right Rear

. +>

8, -

N Right Front,

35,37~ 317,0< /\ ﬂ\39.40 1 Left Rear

14 13 14 35,37 -

T sy O

i Q@< +=
. 23, 24, | Note Hole

42 thru 49 | 42 thru | 25,26 | Position

e ,

@ 18 )
7 !

‘sl ~19,20,21

L N

21 \‘§- \Xn\

> 53 '
g y
16
O\ !

56, 57 |

4 12
Pz

Note Hole

- \ 9
POSI"O“ 58 0\ 58 Art # A05 13001E
Wosoowestsomnoesrroas | SCISSOR ASSEMBLY, MODEL X-14 (CURRENT VERSION)

Milwaukee Wisconsin 53224 USA

Parts Phone 1-800-47-SIMON
i 362~ PART REV DATED SECTION PLATE NO PAGE
dhgemononer (U 234 7140 M- 0% oo ™™ 05. ™M 13 ™ 02




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION ary.
The following items are not illustrated:
67 | 03-085200 CABLE, ELECTRICAL (SJO, 2 conductor, #16 AWG)
(Bulk item, 38 ft [11.6 m] required this application) AR.
68 | 03-700800 CABLE, ELECTRICAL (16 conductor, #13-18 AWG)
(Bulk item, 40 ft [12.2 m] required this application) AR.
69 | 03-085900 CABLE, ELECTRICAL (SJO, 3 conductor, #16 AWG)
(Bulk item, 26 ft [7.9 m] required when optional
110 Volt AC outlet is installed at platform) AR
70 | 10-150800 SLEEVE, PLASTIC COIL (3/4" [19 mm] dia.)
(Bulk item, 3 ft [0.91 m] required this application) AR.
71 [ 10-150900 SLEEVE, PLASTIC COIL (1" [25.4 mm] dia.)
(Bulk item, 1 ft [0.3 m] required this application) AR.
72 | 353 6370 HOSE AND CABLE KIT, BOOM 1
73 | 03-064000 TIE, CABLE (7.4" [188 mm] long) 7
74 | 234 3090 TOOL, GREASE FITTING INSERTION (for drive type fittings) AR.

TITLE

SCISSOR ASSEMBLY, MODEL X-14 (CURRENT VERSION)

Simon Aerials Inc

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON

SECTION PLATE NO PAGE REV DATED PART i -362-
05. ™13 O3 - P o o 234 7140 | Atmm s




10 35, 37 64, 65, 66

Left Front,
Right Rear

>

==

< o /13" v -
35 37\\\\i|/‘/\‘ ]” 5\39 40 ]4 Right Front,

Left Rear
! T 22

R 2 1@3“
| \

42 thru 49

f 49 25, 26 | Position

.
18

ha! 7 t~19 20 21
20 / ~ . I 7
[N /\
@ 21\‘§- \jm
/ <2 “bg, 57 |
/ X [\*\1

4
o m/m// ;337

12
r

8
14

/ 3 10

' / N 1
Note Hole / 0" < 41
Position ol 9 ST

58 58
Wooowes ownDswrroos | SCISSOR ASSEMBLY, MODEL X-14 (CURRENT VERSION)

Milwaukee Wisconsin 53224 USA

Parts Phone ]-800-47_-SIM-0N PART REV DATED SECTION PLATE NO PAGE
udemonisza M 934 7140 |- 000 o[ 05. "™ 13 1" 03




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION ary.
1 GROUND CONTROL PANEL ASSEMBLY 1
353 5990 Standard. (No Battery Condition Indicator or Low Voltage Cutout)
353 2700 Obsolete version, superceded by 353 5990
354 0170 Optional version with Battery Condition Indicator and Low Voltage
Cutout (except Europe)
353 5830 Optional version with Battery Condition Indicator and Low Voltage
Cutout (Europe)
2 | 228 8340 SUBPLATE, GROUND CONTROL CONSOLE 1
3 COVER, GROUND CONTROL CONSOLE 1
228 2310 with cufouts for two gauges (standard)
228 9120 with cutout for one gauge (Obsolete. Use 228 2310.)
228 8710 with large cutout for electrical box (special, some applications)
4 DECAL, GROUND CONTROL CONSOLE 1
10-215500 English language (comes with Panel Assembly)
10-215502 French language
10-215503 German language (replaces 10-218000)
10-215507 Spanish language (replaces 10-254900)
5(07-111100 MACHINE SCREW, PAN HEAD (#8-32 x 3/8", Grade 5) 4
6 | 07-050009 NUT, LOCK (#8-32, Grade 5) 4
7 { 03-020500 SWITCH, TOGGLE (Lift)
(3 position, momentary contact, single pole, single throw) 1
8 | 01-037400 “0"-RING (.351" 1.D., .072" thick) 1
9 | 03-499700 BREAKER, CIRCUIT (15 Amp) 1
10 | 03-497900 SEAL, PANEL 1
11 | 03-499800 SEAL, CIRCUIT BREAKER BUTTON 1
12 METER 1
For standard version without Battery Condition Indicator or
Low Voltage Cutout (shown):
03-492300 METER, HOUR (12 to 24 Volt DC, solid state)
For optional versions with Battery Condition Indicator and Low
Voltage Cutout (not shown):
03-498800 CUTOUT, LOW VOLTAGE (with battery display & hour meter)
(Replaces earlier version 03-492800)
13 | 03-498900 HARNESS (Installation Kif), LOW VOLTAGE CUTOUT 1
14 | 01-225700 "0"-RING (1.989" I.D., .070" thick) 1
15 BUTTON, EMERGENCY STOP 1
03-702000 Red, "Pull to Release" style (current version)
03-409800 Red, "“Twist to Release" style (Obsolete. Use 03-702000.)
16 | 03-454900 BASE, SWITCH MOUNTING 1
17 } 03-437300 BLOCK, CONTACT (normally closed) 1

TITLE

GROUND CONTROL PANEL ASSEMBLY, X-14 SCISSORS

Simon Aerials Inc

SECTION 07. | PLATE NO 58 | PAGE 01

REV A | pATED PART

29 JUL, 1996 [NO Fox 414-355-3172

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280




41, 43, 44 42, 43, 44

N
N
N
»
w
S

31

32,33 — |

o Lo~
?,,"/
g

i

AN

15, 16, 17 — |

/ \

1 —18, 19, 20

179,10, 11

7,8,45

1, 8.45\ 12,13, 14

\
» SELECT FUNGTION WP
* PUSH HAND PUMP
* RETURN TO NEUTRAL LIFT
T0 RESET

PLATFORM
DOWN

‘ SIMONRERFLS

)
DOWN
BRAKE EMERGENCY TITT
RELEASE
NEUTRAL SROUND/PA

_—

3

Art # AO7 58001E

15 18

Simon Aerials Inc

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280
Fax 414-355-3172

TITLE

GROUND CONTROL PANEL ASSEMBLY, X-14 SCISSORS
PART

REV DATED SECTION PLATE NO PAGE
5 A e 07, P 5g e g




PARTS LIST

SEE
ITEM [ PART NO SECTION DESCRIPTION Qry.
GROUND CONTROL PANEL ASSEMBLY (continued)
18 SWITCH, KEY OPERATED (3 position, maintained contact)
(includes two keys) 1
03-486500 Standard (Key removable in "OFF" position)
03-487300 Optional for Germany (Key removable in all positions)
19 | 03-454900 BASE, SWITCH MOUNTING 1
20 | 03-437200 BLOCK, CONTACT (normally open)
Standard 2
Optional for Germany 4
21 | 03-039100 BLOCK, TERMINAL (Grounding, for #12 AWG wire)
(for current versions) 3
22 BLOCK, TERMINAL (2 conductor)
03-066200 (25 Amp, for #12 AWG wire)
Standard (current versions) 10
Optional for Europe (current versions) 11
03-036400 (for #16-#24 wire) (for obsolete Panel 353 2700) 5
23 BLOCK, TERMINAL (4 conductor)
03-505500 (with internal diode) (for current versions) 10
03-036500 (with no internal diode) (for obsolete Panel 353 2700) 23
24 | 03-468200 DIODE (400 Volt, 3 Amp) (for obsolete Panel 353 2700) 9
25 | 03-505700 PLATE, TERMINAL BLOCK END (Double) (for current versions) 1
26 PLATE, TERMINAL BLOCK END (Singie)
03-066100 for current versions 2
03-036700 for obsolete Panel 353 2700 1
27 | 03-094800 TERMINAL, RING (For 3/8" stud, #14 to #16 wire)
(for obsolete Panel 353 2700) 1
28 | 03-098100 TERMINAL, SLIP-ON (Full insulated, Blue, for #14 to #16 wire) 4
29 | 03-097200 TERMINAL, SLIP-ON (Full insulated, Blue, for #10 fo #12 wire)
(for obsolete Panel 353 2700) 2
30 | 03-091200 TERMINAL, SPADE (Blue, for #14 to #16 wire)
(Five used on later versions, three earlier) AR.
31 RAIL, CARRIER
for current versions:
228 9320 1.38 (35 mm) wide, 11-9/16" (29 cm) long 1
03-051700 Option. 1 m (39.4") long piece. Cut to fit. AR.
for obsolete Panel 353 2700:
228 9160 0.63" (16 mm) wide, 11-9/16" (29 cm) long 1
03-036600 Option. 1 m [39.4"] long piece. Cut to fit. AR.
32 | 07-017002 CAP SCREW, BUTTON HEAD (1/4"-20 x 5/8", Grade 5) 2
33 | 07-050014 NUT, LOCK (1/4"-20, Grade 5) 2

TITLE

GROUND CONTROL PANEL ASSEMBLY, X-14 SCISSORS

Simon Aerials Inc

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON

SECTION PLATE NO PAGE REV DATED PART i -362-
07. ™58 ™02 AP e [ e




41, 43, 44
22 23,24

31

32,33 —__|

42, 43, 44
22 34
35, 36
peecee(le o
{ S

15,16, 17 — |

/ :

1—18, 19, 20

9,10, 11

7, 8,45

7, 8,45 \

\
12,13, 14

[/

9,10, 11

/

» SELECT FUNCTION
* PUSH HAND PUMP

* RETURN TO NEUTRAL
T0 RESET

BRAKE

_—

3

Simon Aerials Inc
10600 West Brown Deer Road

Milwaukee Wisconsin 53224 USA

Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280
Fax 414-355-3172

rorom _
e )
15 18
" GROUND CONTROL PANEL ASSEMBLY, X-14 SCISSORS
PART REV Algfii,wga SECTION 07. | PLATE NO 58 | PacE 02




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION Qry.
GROUND CONTROL PANEL ASSEMBLY (continued)
34 | 10-062400 CLAMP, LOOP (1-1/2") (for obsolete Panel 353 2700) 1
35 | 07-017002 CAP SCREW, BUTTON HEAD (1/4"-20 x 5/8", Grade 5)
(for obsolete Panel 353 2700) 1
36 | 07-050014 NUT, LOCK (1/4"-20, Grade 5) (for obsolete Panel 353 2700) 1
The following items are found only on Panel Assemblies 354 0170
and 353 5830:
37 | 03-486700 RELAY, PLUG IN (24 Volt DC, Single pole, double throw) 1
38 | 03-051600 BASE, RELAY (Snap mount) 1
39 | 03-485700 DIODE (3 Amp, 100 Volt) 2
40 | 03-099100 TERMINAL, BUTT (Yellow, for #10 to #12 wire) 2
The following items are standard on Panel Assemblies 354 0170
and 353 5830. They are optional on Panel Assemblies
353 2700 and 353 5990:
41 SENSOR, TILT 1
03-487100 Actuates at 5° (24 Volt DC) (except Europe)
03-711100 Actuates at 2° (label reads "LS30-02.0L202") (Europe)
42 | 03-706000 HORN, ALARM (Dual tone, replaces 03-464600)
(For Panels 354 0170 or 353 5830) 1
43 | 07-017002 CAP SCREW, BUTTON HEAD (1/4"-20 x 5/8", Grade 5) 4
44 | 07-050014 NUT, LOCK (1/4"-20, Grade 5) 4
The following items are not included with the Panel Assembly:
45 | 03-506200 SEAL, TOGGLE SWITCH (option) 1
46 | 03-424100 METER, BATTERY CONDITION (option) (shown) 1
47 | 01-225700 "0"-RING (1.989" 1.D., .070" thick) 1

TITLE

GROUND CONTROL PANEL ASSEMBLY, X-14 SCISSORS

Simon Aerials Inc

S
ECTION 07. | PLATE NO 58 | PAGE 03 REV A ID/;T;JDUL’ 05 zgRT

Fax 414-355-3172

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280




31

32,33 —

41, 43, 44
22 23,24

25

42, 43, 44

N
N

34

N
»

2% Qoo
)

o o0
/
&

E]FOOO m
Qfs[0

15,16, 17 — |

7, 8,45

/ “

1L—18, 19, 20

19,10, 1

1, 8,45 \

12,1

3, 14

[/

\ 1)
4 « SELECT FUNGTION up CIRCUIT B/ CAKER N / 46, 47
« PUSH HAND PUMP
o @ i |
4
NEUTRAL GROUNDY/#” /
PLATFORM o
L DOWN
3 Art # AO7 58001E
15 18
Simon Aerigls Inc TITLE
10600 West Brown Deer Rood GROUND CONTROL PANEL ASSEMBLY, X-14 SCISSORS
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Maching) 414-362-8280 PART REV A | DATED
Fax 414-355-3172 NO

29 JUL, 1996

SECTION 07. [ PLATE NO 58 | pacE 03




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION Qry.
1 | 353 6380 CONSOLE, PLATFORM CONTROL
Note: The current version uses a decal with Red "Emergency Stop"
leftering on a Yellow background. Some earlier versions used a
decal with Red "Emergency Stop" lettering on Black, or all black
lettering on a White background. Components of the earlier
versions are the same, but the hole drilling is different. When
ordering a replacement, the current version will be supplied. 1
2 | 231 5330 BOX, JUNCTION (13-1/4" x 3-1/8" x 2-5/8". Includes cover.)
Current version. Uses decal 10-165000. Supercedes earlier
box 231 5120, which used decal 10-121700. Switch hole
_patterns are different.).
Note: Please specify that holes for single mounting bracket
222 4490 are required. 1
03-436400 Undrilled box. Must be drilled to fit this application. 1
3 DECAL, PLATFORM CONTROL 1
10-165000 Current version (Will not fit earlier box). Decal has White
lettering on Black. Emergency Stop background is Yellow.
(An earlier version had Black Emergency Stop background.) 1
10-121700 For earlier control box 231 5120 (will not fit current box.
Decal has Black leftering on a White background 1
4 | 03-702000 BUTTON, EMERGENCY STOP (Red, "pull to release" type)
(replaces 03-706100, used earlier) 1
5 | 03-454900 BASE, SWITCH MOUNTING 1
6 | 03-437300 BLOCK, CONTACT (normally closed) 1
7 | 03-486200 SWITCH, TOGGLE (Lift/ Drive speed) (2TL1-2) (2 position,
maintained contact, single pole) (replaces 03-020400) 1
8 | 03-026800 SWITCH, TOGGLE (Drive) (2TL1-70)
(3 position, momentary contact, double pole) 1
9 | 03-020500 SWITCH, TOGGLE (Liff) (1TL1-7)
(3 position, momentary contact, single pole) 1
10 | 03-020500 SWITCH, TOGGLE (Steer) (1TL1-7)
(3 position, momentary contact, single pole) 1
11 | 03-497900 SEAL, PANEL 4
TITLE Simon Aerials inc
PLATFORM CONTROL ASSEMBLY, X-14 SCISSORS 10600 West Brown Deer Road

Milwaukee Wisconsin 53224 USA

Parts Phone 1-800-47-SIMON

SECTION PLATE NO PAGE REV DATED PART -362-
09. ™62 ™F01|™ A " e i 353 6380 | insmm i




17,18/

27
j_—26
28 8, 11,29

/ 9, 11, 29
/

10, 11, 29

Art # A09 62001E

Simon Aerials Inc
10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON

24 Hr (Machine) 414-362-8280
Fax 414-355-3172

PLATFORM CONTROL ASSEMBLY, X-14 SCISSORS

PART
NO

353 6380 | A% oe|Z™™ 09, M 2 1™ 0




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION ary.
CONSOLE, PLATFORM CONTROL (continued)
12 | 03-045500 GRIP, CORD (1/2", with .31" to .38" dia. seal) (replaces earlier
cord grip 03-700400, which has .24" to .43" dia. seal) 1
13 | 03-055500 NUT, CONDUIT LOCK (1/2") 1
14 | 03-085900 CABLE, ELECTRICAL (SJO, 3 conductor, #12 AWG)
(replaces 03-085200 [2 conductor, #16 AWG] used earlier)
(Bulk item, order as needed. 4.5 ft [1.4 m] required here) AR
15 | 03-700600 GRIP, CORD (3/4", with .35" to .63" dia. seal) (replaces earlier
cord grip 03-700500, which has .55" 1o .71" dida. seal) 1
16 | 03-055600 NUT, CONDUIT LOCK (3/4") 1
17 | 03-700700 SWITCH, FOOT OPERATED 1
18 | 03-465602 MICROSWITCH 1
19 | 222 4490 BRACKET, CONTROL CONSOLE 1
20 | 11-082100 PIN, HITCH (5/16" x 2-1/2", with 6" lanyard) 1
21 | 07-003002 CAP SCREW, HEX HEAD (1/4"-20 x 5/8", Grade 5) 2
22 | 07-050014 NUT, LOCK (1/4"-20, Grade 5) 2
23 | 07-060014 WASHER, FLAT (1/4", SAE) 4
24 | 10-161900 TAPE, POLYETHYLENE (Pressure sensitive, 1-1/8" wide)
(Bulk item, order as needed) AR
The following items are not included with the Platform Control
Assembly:
25 | 03-020300 SWITCH, PUSH BUTTON (for optional horn) 1
26 | 03-481200 DIODE, BLINKING (for optional "Low battery" indicator)
Red, 1.75 mm (.069") diameter 1
27 | 03-481300 DIODE HOLDER, PANEL MOUNT 1
28 | 03-481100 RESISTOR (470 Ohm) ... OR... 2
03-506600 RESISTOR (100 Ohm) 2
29 | 03-506200 SEAL, TOGGLE SWITCH (option) 4
30 | 03-501800 ALARM, TILT (60 to 80 DB) (replaces 03-479300) (option) 1
31 | 03-612300 GUARD, FOOT SWITCH (Option. Includes mounting hardware) 1
32 | 07-008354 CAP SCREW, SOCKET HEAD (#10-24 x 1-1/4") 4
33 NUT, HEX (#10-24) 4
34 | 07-062011 WASHER, FLAT (#10) 4

TITLE

PLATFORM CONTROL ASSEMBLY, X-14 SCISSORS

Simon Aerials Inc
10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA

SECTION 09. | PLATE NO 62 | PAGE 02

Parts Phone 1-800-47-SIMON
24 Hr (Maching) 414-362-8280
Fax 414-355-3172

o e e [N 353 6380




4 25 §/2’267

~ —

% / 0__og 811,29
) K

5 - / 9,11,29
iy

10, 11, 29

Art # A09 62001E

Simon Aerials Inc TITLE
10600 Wes Brown Do Rod PLATFORM CONTROL ASSEMBLY, X-14 SCISSORS

Parts Phone 1-800-47-SIMON

i _362- PART REV DATED SECTION PLATE NO PAGE
2ot eoszeo |0 353 6380 [ A I 1ess 09, 62 '™ 02




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION Qry.
1 PLATFORM CONTROL CONSOLE ASSEMBLY 1
235 2660 For Model X-14 (option)
234 0990 For Model X-2032 (Version without Low Voltage Cutout)
234 7290 For Model X-2032 (Version with Low Voltage Cutout)
2 | 233 8390 SUBPLATE, PLATFORM CONTROL CONSOLE 1
3 | 233 8380 COVER, PLATFORM CONTROL CONSOLE 1
4 | 10-158900 HINGE, PLATFORM CONTROL CONSOLE 1
5| 07-011100 MACHINE SCREW, PAN HEAD (#8-32 x 3/8", Grade 2) 7
6 | 07-050009 NUT, LOCK (#8-32, Grade 5) 7
7 | 07-090156 SCREW, HEX SOCKET BUTTON HEAD
(1/4"-20 x 5/8", Stainless steel) 8
8 LEVER, DRIVE CONTROL 1
03-617500 For Model X-14
03-713400 For Model X-2032
9 MACHINE SCREW, ROUND HEAD (comes with lever) 2
10 DECAL, DRIVE/ STEER LEVER 1
10-264000 English language (comes with control assembly)
10-264002 French language
10-264003 German language
11 DECAL, PLATFORM CAPACITY 1
For Model X-14 (600 Ibs [265 kg])
10-148400 English language (comes with control assembly)
10-148402 French language
10-148403 German language
For Model X-2032 (750 Ibs [340 kg])
10-148700 English language (comes with control assembly)
10-148702 French language
10-148703 German language
12 DECAL, PLATFORM CONTROL 1
10-244200 English language (comes with conirol assembly)
10-244202 French language
10-244203 German language
13 | 03-702000 BUTTON, EMERGENCY STOP (Red "pull to release” type) 1
14 | 03-454900 BASE, SWITCH MOUNTING 1
15 | 03-437300 BLOCK, CONTACT (normally closed) 1
16 | 03-020500 SWITCH, TOGGLE (Lift) (1TL1-7)
(3 position, momentary contact, single pole, double throw) 1
17 | 03-020400 SWITCH, TOGGLE (Lift speed) (1TL1-2)
(2 position, maintained contact, single pole, single throw) 1

PLATFORM CONTROL ASSEMBLY, X-14 OR X-2032 SCISSORS

SECTION 09. [ PLATE NO 65 [ PacE 01

REV A [oATED PART
19.JUL, 1996 |NO

Simon Aerials Inc
10600 West Brown Deer Road

Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280
Fox 414-355-3172




ey
16, 20, 33 ‘4
17, 20, 33 |
o
’ I

(

12

Simon Aerials inc TITLE

10600 West Brown Deer Road - -

10600 es rown Der Road PLATFORM CONTROL ASSEMBLY, X-14 OR X-2032 SCISSORS
Parts Phone 1-800-47-SIMON

24 Hr (Maohine) 414-362-8280 | PART REV a |DATED SECTION | PLATE NO [ PAGE

Fax ;1(4-gc55|{\393 72 NO A 18 JUL, 1996 09 . 65 0 -l




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION ary.
PLATFORM CONTROL CONSOLE ASSEMBLY (continued)
18 | 03-707800 DIODE, LIGHT-EMITTING (L.E.D.) (Yellow, 12 Volt)
(replaces Red diode 03-706400 used earlier) 1
19 | 03-715400 RESISTOR (680 Ohm, 1/2 Watt) 2
20 | 03-497900 SEAL, PANEL 2
21 DECAL, "POWER SWITCH" 1
10-255200 English language (comes with control assembly)
10-255202 “Inferrupteur général" (French language)
10-255203 "Hauptschalter zum heben und senken" (German language)
22 | 03-712400 SWITCH, PUSH BUTTON (Power switch) (Flush Head, Green) 1
23 | 03-454900 BASE, SWITCH MOUNTING 1
24 | 03-437200 BLOCK, CONTACT (normally open) 1
25 | 03-437300 BLOCK, CONTACT (normally closed) 1
26 | 03-468700 BLOCK, TERMINAL (Solid, 14 conductor, barrier type) 1
27 | 07-011344 MACHINE SCREW, PAN HEAD (#8-32 x 3/4", Grade 2) 2
28 | 07-050009 NUT, LOCK (#8-32, Grade 5) 2
29 | 03-700600 GRIP, CORD (3/4", with .354" fo .629" seal) 1
30 | 03-055600 NUT, CONDUIT LOCK (3/4") 1
31 | 03-700800 CABLE, ELECTRICAL (16 conductor, [13] #18, [3] #14 AWG)
(Bulk item, order as needed. 45 Ft [13.7 M] required here) AR.
32 | 11-086600 PIN, HITCH (5/16" x 2", with 6" lanyard) 1
The following items are not included with the Control Assembly
33 | 03-506200 SEAL, TOGGLE SWITCH (option) 2
34 | 03-479300 ALARM, TILT (60 to 80 DB) (option) 1
35 | 03-020300 SWITCH, PUSH BUTTON (for optional horn) 1
36 DECAL, "HORN" (with option) 1
10-259300 English language
37 | 10-161900 TAPE, POLYETHYLENE (Pressure sensitive, 1-1/8" wide)
(Bulk item, order as needed. Used on some earlier versions.) A.R.

PLATFORM CONTROL ASSEMBLY, X-14 OR X-2032 SCISSORS

Simon Aerials Inc

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON

SECTION PLATE NO PAGE REV DATED PART -362-
09. "85 ™02 A PR o0 i e




16, 20, 33

/4
17, 20, 33 ’-@!

&

Simon Aerials inc

Loaoowes sownoeeroos | PLATFORM CONTROL ASSEMBLY, X-14 OR X-2032 SCISSORS

Milwaukee Wisconsin 53224 USA

Parts Phi 1-800-47-SIMON
54 bt (Maching) 414 a62-0280 | PART REV [DATED SECTION 09 [PLate NO 65 [ PacE 02
Fax 414-355-3172 NO 19 JUL, 1996 '




PARTS LIST

SEE
ITEM | PART NO SECTION DESCRIPTION Qry.
113537120 CONSOLE, PLATFORM CONTROL 1
2 BOX, JUNCTION (13-1/4" x 3-1/8" x 2-5/8". Includes cover.) 1
228 9920 Drilled to fit this application, using one-piece mounting bracket.
03-436400 Undrilled box. Must be drilled to fit this application.
3 DECAL, PLATFORM CONTROL 1
10-169200 English language
10-169500 German language
4 BUTTON, EMERGENCY STOP 1
03-702000 Red "pull to release" type
03-409800 Red, “twist fo release" type (Earlier version. Use 03-702000.)
5| 03-454900 BASE, SWITCH MOUNTING
6 | 03-437300 BLOCK, GONTACT (normaily closed) 1
7 | 03-486200 SWITCH, TOGGLE (Lift/ Drive speed)
(2 position, maintained contact, double pole) 1
8 | 03-704100 SWITCH, JOYSTICK (Drive and Steer) 1
9 | 03-026800 SWITCH, TOGGLE (Lift)
(3 position, momentary contact, double pole) 1
10 | 03-497900 SEAL, PANEL 2
11 | 03-045500 GRIP, CORD (1/2", with .31" to .38" dia. seal) 1
12 | 03-055500 NUT, CONDUIT LOCK (1/2") 1
13 | 03-085900 CABLE, ELECTRICAL (SJO, 3 conductor, #12 AWG)
(Bulk item, order as needed. 4.5 ft [1.4 m] required here) AR.
14 | 03-700600 GRIP, CORD (3/4", with .354" to .629" dia. seal) 1
15 | 03-055600 NUT, CONDUIT LOCK (3/4") 1
16 | 03-700700 SWITCH, FOOT OPERATED 1
17 | 03-465602 MICROSWITCH 1
18 | 222 4490 BRACKET, CONTROL CONSOLE (current "one-piece" styie) 1
19 | 07-003002 CAP SCREW, HEX HEAD (1/4"-20 x 5/8", Grade 5) 2
20 | 07-050014 NUT, LOCK (1/4"-20, Grade 5) 2
21 | 07-060014 WASHER, FLAT (1/4") 4
22 | 11-082100 PIN, HITCH (5/16" x 2-1/2", with 6" lanyard) 1
23 | 10-161900 TAPE, POLYETHYLENE (Pressure sensitive, 1-1/8" wide)
(Bulk item, order as needed) AR.
e PLATFORM CONTROL ASSEMBLY (WITH DRIVE LEVER) 30600 WedtBrown boer Foud
Milwaukee Wisconsin 53224 USA
SECTON ()G [ PLATE NO 66 [ PacE o1l ATD%T]EE)ULY’ 006 |7 23:%?(?§§§n§f§;1’3%2“;’;80




Simon Aerials Inc TITLE
10600 West Brown Deer Road PLATFORM CONTROL ASSEMBLY (WITH DRIVE LEVER)
Milwaukee Wisconsin 53224 USA

Parts Phi 1-800-47-SIMON
24 (I\?gghine) 414-362-8280 PART REV p |DATED

SECTION PLATE NO PAGE
Fax 414-355-3172 NO 31 JULy, 1996 09 | 66 | 01




PARTS LIST

SEE
ITEM | PART NO SECTION DESCRIPTION qry.
The following items are not included with the Platform Control
Assembly:
24 | 03-402500 SWITCH, PUSH BUTTON (for optional horn) 1
25 | 03-402800 PUSH BUTTON (Blue)
26 | 03-402600 BEZEL, PUSH BUTTON
27 | 10-151000 CAP, PUSH BUTTON (Black)
28 DIODE, BLINKING (for optional "Low battery" indicator) 1
03-506400 Red, 10 mm (.39") diameter (current style)
03-481200 Red, 1.75 mm (.069") diameter (earlier style)
29 HOLDER, PANEL MOUNT 1
03-506500 for current style 10 mm diode
03-481300 for earlier style 1.75 mm diode
30 RESISTOR 2
03-506600 100 Ohm, 1/4 Watt (for current style 10 mm diode)
03-481100 470 Ohm (for earlier style 1.75 mm diode)
31 | 03-506200 SEAL, TOGGLE SWITCH (option) 2
32 | 03-479300 ALARM, TILT (60 to 80 DB) (option) 1
33 | 03-612300 GUARD, FOOT SWITCH (Option. Includes hardware) 1
34 | 07-008354 CAP SCREW, SOCKET HEAD (#10-24 x 1-1/4") 4
35 NUT, HEX (#10-24) 4
36 | 07-062011 WASHER, FLAT (#10) 4
37 | 216 1460 BRACKET, CONTROL CONSOLE (earlier "two-piece" style) 2
38 | 07-008354 CAP SCREW, SOCKET HEAD (#10-24 x 1-1/4", Grade 8) 4
39 | 07-050011 NUT, LOCK (#10-24, Grade 2) 4
40 | 07-062011 WASHER, FLAT (#10) 8
e PLATFORM GONTROL ASSEMBLY (WITH DRIVE LEVER) 30600 Wed Saown Dosk Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
SECTION 09. | PLATE NO 66 [ pace 02 REV A|DPéT]EljULY, s06 zgRT 26 bt (oo 14-362 260




jﬂ‘%%%"ﬁl‘:?é?ézm oo ot e PLATFORM CONTROL ASSEMBLY (WITH DRIVE LEVER)
ilwaukee Wisconsin A
D4 1 (ooniney 41 d60-az80 | PART REV p | DATED SECTION 09 [PLate no 66 [ Pace 02

Fax 414-355-3172 NO 31 JULY, 1996




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION Qry.
1 | 04-037900 STEER CYLINDER ASSEMBLY
(6.38" [162 mm] stroke, 2.50" [63.5 mm] bore,
1.25" [31.8 mm] rod, [2] #4 SAE ports.) 1
2 BODY, CYLINDER (Case) 1
3 | 04-037904 ROD, CYLINDER 1
4 PISTON 1
5 | 04-037902 GUIDE, PISTON ROD (Head) 2
6 | 04-037901 SEAL KIT 1
7 WIPER, ROD 2
8 SEAL, ROD 2
9 SEAL, "0O"-RING 2
10 RING, BACKUP 2
11 SEAL, PISTON 1
12 | 04-037903 BUSHING 2
The following items are not included with the Steer Cylinder:
13 | 08-050500 FITTING, GREASE (1/8", 45°) (to replace grease fittings that come
with the Steer Cylinder) 2
14 | 08-066300 CAP, GREASE FITTING (White plastic) 2

TITLE

STEER CYLINDER, X-14 SCISSORS

Simon Aerials Inc

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON

SECTION ‘I 'I . | PLATE NO 78 | PASE O'l REV _ |DQT;.[J)UL’ 1096 zgRT O 4_037 900 24 Hr (Machine) 414-362-8280

Fax 414-355-3172




2 Art # A11 78001E

5
Simon Aerials Inc TITLE
10600 West Brown Deer Rocd STEER CYLINDER, X-14 SCISSORS
Milwaukee Wisconsin 53224 USA

Parts Phone 1-800-47-SIMON

i -362- PART REV DATED SECTION PLATE NO PAGE
srgmepnemnan [T 04-037900 |- TR e ™ 11, " 78 " 01




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION ary.
1 | 04-039500 STEER CYLINDER ASSEMBLY (Stamped "AN-630" on case)
(6.38" [162 mm] stroke, 2.50" [63.5 mm)] bore,
1.25" [31.8 mm] rod, [2] #4 SAE ports.) 1
2 BODY, CYLINDER (Case) 1
3 ROD, CYLINDER 1
4 PISTON 1
5 GUIDE, PISTON ROD (Gland) 2
6 | 04-039501 SEAL KIT 1
7 WIPER, ROD 2
8 SEAL, ROD ("U"-Cup) 2
9 SEAL, "O"-RING 2
10 RING, BACKUP 2
11 SEAL, "0"-RING 1
12 RING, BACKUP 2
13 “T"-SEAL, PISTON 1
14 RING, PISTON WEAR 1
15 RING, PISTON RETAINING 1
16 BUSHING 2
The following items are not included with the Steer Cylinder:
17 | 08-050500 FITTING, GREASE (1/8", 45°) (o replace grease fittings that come
with the Steer Cylinder) 2
18 | 08-066300 CAP, GREASE FITTING (White plastic) 2

TITLE

STEER CYLINDER, X-14 SCISSORS

Simon Aerials Inc

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Paris Phone 1-800-47-SIMON

SECTION '| 'I . | PLATE NO 96 | PacE O'I REV IDQTQE\?UL, 1096 m)RT 0 4_039 500 24 Hr (Machine) 414-362-8280

Fax 414-355-3172




‘[ul!lllll

- [Illllllj

17, R — ;\ |
18 2 \ Art # A11 96001E

15 12,11,12

10600 Wes o Do Fod | STEER CYLINDER, X-14 SCISSORS
Milwaukee Wisconsin 53224 USA

Paris Phone 1-800-47-SIMON

- _ T REV DATED SECTION PLATE NO PAGE
g sasaz0 | PR )4 030500 [ T Tseion 49 [rutero g et g




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION Qry.
1 04-033800 CYLINDER, CUSHION 1
2 04-033801 SEAL KIT, CUSHION CYLINDER 1
TITLE Simon Aerigls Inc

CUSHION CYLINDER ASSEMBLY

SEGTION 11. [ PLaTE NO 88 | PaGE 01 REV

Ionee 0e [ 04-033800

WA

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280

Fax 414-355-3172




TITLE

CUSHION CYLINDER ASSEMBLY

isconsin 53224 USA
47-SIMON PART
Mach 20 | v 04-033800

REV DATED SECTION 11. | pLaTE NO 88 - | PacE O-I

I
A 30 MAY, 1996




PARTS LIST

SEE
ITEM | PART NO SECTION DESCRIPTION ary.
1 PUMP AND MOTOR ASSEMBLY 1
01-245500 Standard version (replaces 01-227500, which is no longer
available)
01-245800 For European "CE" applications (replaces 01-240300, which is
no longer available)
2 MOTOR, PERMANENT MAGNET (3 HP [2.24 Kw], 24 Volt DC) 1
01-227502 Standard version
01-245601 Modified for European "CE" applications
3 BRUSH, MOTOR 4
4 | 01-245501 PUMP ASSEMBLY, TANDEM (replaces 01-227501, which is
no longer available) 1
5 | 01-244202 SEAL KIT, TANDEM PUMP 1
6 | 01-097401 SEAL, OIL 1
7 | 01-097403 "0"-RING 4
b PUMP AND MOTOR ASSEMBLY, X-14 OR X-2032 { 10500 s 8o D ot
Parts Phone 1-800-47-SIMON
SECTION 15 | PLATE NO 54 | PaGE 01 REV _ I%I(\)TSBL, o06 z;(\)m ngﬂwmnﬁ 1436z 260




2,3

6
BiE[N
B3
>
(G
—

Art # A12 54002E

Art # A12 54001E

View in direction of Arrow

WA

Simon Aerials Inc TITLE

10600 West Brown Deer Road PUMP AND MOTOR ASSEMBLY, X-14 OR X-2032

Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280
Fox 414-355-3172 NO

PART REV  [DATED SECTION [ pLATE NO | PAGE

Milwaukee Wisconsin 53224 USA
= 30JUL, 1996 12. 54

01




PARTS LIST

SEE
ITEM PART NO SECTION __DESCRIPTION Qry.
1| 3536320 MANIFOLD VALVE ASSEMBLY 1
2 | 01-226700 BLOCK, VALVE 1
3 | 01-226701 VALVE, FORWARD DRIVE (S§V2) (3 way, 2 position) 1
4 { 01-208803 SEAL KIT, DRIVE VALVE 1
5| 01-226701 VALVE, REVERSE DRIVE (SV3) (3 way, 2 position) 1
6 | 01-208803 SEAL KIT, DRIVE VALVE 1
7 | 01-097503 COIL, SOLENOID (24 Volt DC) (CL10) 2
8 | 01-097505 VALVE, HIGH SPEED DRIVE/ LIFT (SV4)
(2 way, normally closed) ]
9| 01-097516 SEAL KIT, VALVE 1
10 | 01-226709 VALVE, STEER (SV1) (4 way, 3 position)
(replaces 01-097501) 1
11| 01-208810 SEAL KIT, STEER VALVE 1
12 | 01-086804 VALVE, LIFT LOCKOUT (Sv6) (2 way, normally open) 1
13 | 01-097516 SEAL KIT, VALVE 1
14 | 01-086804 VALVE, LIFT (SV7) (2 way, normally open) 1
15 | 01-097516 SEAL KIT, VALVE 1
16 | 01-097507 COIL, SOLENOQID (24 Volt DC) (CL8) 5
17 | 01-226706 VALVE, COUNTERBALANCE (CB1 and CB2)
(3700 psi) (255 bar) (260 kg/ cm?) 2
18 [ Call Simon SEAL KIT, COUNTERBALANCE VALVE 2
19 | 01-226702 VALVE, SYSTEM RELIEF (RV2)
(2900 psi) (200 bar) (203.9 kg/ cm?) 1
20 | 01-086812 SEAL KIT, VALVE (replaces 01-097516) 1
21 | 01-226703 VALVE, STEER RELIEF (RV1)
(1500 psi) (103.4 bar) (105.5 kg/ cm?) 1
22 | 01-097516 SEAL KIT, VALVE 1
23 | 01-226705 VALVE, "LIFT/ DRIVE" RESTRICTOR (0.8 gpm [3.0 litre/ min])
(Low speed valve) (FR1) ' 1
24 | 01-226707 SEAL KIT, RESTRICTOR VALVE 1
25 | 01-226704 VALVE, "LOWER" RESTRICTOR (FR2)
(2.8 GPM) (10.6 Litre/ Min) 1
26 | 01-226708 SEAL KIT, RESTRICTOR VALVE 1
27 | 01-097510 VALVE, SHUTTLE (Hand pump brake release) (LS1) 1
28 | 01-208809 SEAL KIT, SHUTTLE VALVE 1
29 [ 01-097510 VALVE, SHUTTLE ("Normal operation” brake release) (LS2) 1
30 | 01-208809 SEAL KIT, SHUTTLE VALVE 1
31| 01-208814 PLUG, HEX SOCKET (PLG4) 3
32 | Call Simon SEAL, PLUG 3

TITLE

MANIFOLD VALVE ASSEMBLY, X-14 SCISSORS

Simon Aerials Inc

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON

SECTION PLATE NO PAGE REV DATED RT -362-
23. M55 1701 [ A Pi s i 353 6320 | aitmmuescen




12, 13, 16

3.47 17,18 10, 11,
31, 32 \ 29, 30 / 14,15, 16 16, 16
8.9 oy L
16
N %
2
—3]
/| I '
5, 6, — 1—:\ T 32
23, 24 /
/%ﬁl 31,32 57 o8 %J\ZLZZ
19, 20 ' 25, 26
5, 6,7
12,13, 16 14, 15, 16 :g':(li'
8,9 16 31, 32 17, 18 T '

ﬁ/ 17’1

8

23,
24
\ 01226700 5 ]
O >~ s1
2 00 OL\" 9

T2

19, 20

/

\ \ Art #A23 55001E

31, 32 27,28 22" 22
Simon Aerials Inc TITLE
10800 st Boun Der R MANIFOLD VALVE ASSEMBLY, X-14 SCISSORS
Paris Phone 1-800-47-SIMON
igxwﬁﬂgg}:ﬂg ;,2] 1.362-8280 zgRT 3 5 3 63 20 REV A | gﬁﬁ, 0s SECTION 2 3 [ pLaTE NO 5 5 [ PAcE O-I




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION ary.
The following items are not part of the Valve Block. They are part of
the Manifold Assembly. Ports and fiftings are not illusirated. Refer
to port identification stamped on Valve Block):
For Ports "G1" and "G2";
33 | 06-063800 CAP, FEMALE (4 FNTX-S) 2
For Port "T*:
34 | 06-040100 ADAPTER, "0"-RING TO 37° (8 F50X-S) 1
For Port "P2":
35 | 06-039800 ADAPTER, "0"-RING TO 37° (6 F50X-S) 1
For Port "D1":
36 | 06-044600 90° ELBOW, "0"-RING TO 37° (6 C50X-S) 1
For Port “D2":
37 | 06-051500 90° ELBOW, SWIVEL NUT (6 C6X-S) 1
For Port "B":
38 | 06-044300 90° ELBOW, "0"-RING TO 37° (4 C50X-S) 1
For Port “L":
39 | 06-039800 ADAPTER, "0"-RING TO 37° (6 F50X-S) 1
40 | 06-079000 CONNECTOR, SWIVEL NUT (6 F650X-S) (some applications) 1
41 | 01-018900 VALVE, FLOW CONTROL (#6 SAE ports) (some applications) 1
42 | 06-044600 90° ELBOW, "0"-RING TO 37° (6 C50X-S) (some applications) 1
For Port "HP":
43 | 06-039300 ADAPTER, "0"-RING TO 37° (4 F50X-S) 1
For Port "P1":
44 | 06-051300 90° ELBOW, SWIVEL NUT (4 C6X-S) 1
For Port "S1™:
45 | 06-039300 ADAPTER, "0"-RING TO 37° (4 F50X-S) 1
For Port "S2":
46 | 06-044300 90° ELBOW, "0"-RING TO 37° (4 C50X-S) 1

TITLE

MANIFOLD VALVE ASSEMBLY, X-14 SCISSORS

SECTION PLATE NO PAGE REV DATED
23, I gg lreego e g Jowe - oser

353 6320

Simon Aerials In¢

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280
Fax 414-355-3172




=0\

i

ﬂ
-

I

—

01226700

Simon Aerials Inc

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Paris Phone 1-800-47-SIMON

24 Hr (Machine) 414-362-8280
Fax 414-355-3172

36 37
TITLE
MANIFOLD VALVE ASSEMBLY, X-14 SCISSORS
;gRT 353 6320 REV A |§(¢TJTJII)., 05 SECTION 23. | PLATE NO 55 [ PaGE 02




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION Qry.
1| 10-130600 DECAL, "DANGER" (Hazard listing at ground controls) 1
2 | 10-130000 DECAL, "DANGER" (“Electrocution . . .") 2
3 [ 10-130400 DECAL, "DANGER" (Hazard listing at platform conirols) 1
4 [ 10-130300 DECAL, "DANGER" ("Keep away. Pinch points . . .")
(when equipped with rollout deck option) 2
5 [ 10-130200 DECAL, "WARNING" ("Machine collapsing . . .") 1
6 | 10-148400 DECAL, "Platform capacity 600 Lbs, 265 kg"
(4-1/2" [114 mm] wide) 2
7 | 10-143200 DECAL, "Platform capacity 600 Lbs, 265 kg, 2 occupants”
(13-1/4" [336 mm] wide) 1
8 | 10-142600 DECAL, "Plafform extension capacity 250 Lbs, 110 kg"
(when equipped with roliout deck option) 1
9| 10-215500 DECAL, GROUND CONTROL BOX 1
10 { 10-151300 DECAL, "HYDRAULIC FLUID ONLY" 1
11 [ 10-214900 DECAL, ELECTRICAL CONNECTION POINT 1
12 | 10-215700 DECAL, BATTERY CHARGER ("Bright green light . . .") 1
13 | 10-216300 DECAL, BATTERY ACCESS 2
14 DECAL, PLATFORM CONTROL 1
For standard control (Drive and Steer by separate toggle switches.
Note: Decals are not inferchangeable due fo hole patterns):
10-165000 Decal has white lettering on black background
10-121700 Decal has black lettering on white background
For optional box with Drive and Steer by 8-position joystick:
10-169200 Decal has white lettering on black background
15 | 10-264000 DECAL, DRIVE/ STEER LEVER (For optional box with Drive control
by lever with steer switch on end) 1
16 | 10-244200 DECAL, PLATFORM CONTROL (For optional box with Drive control
by lever with steer switch on end) 1
17 | 10-255200 DECAL, "POWER SWITCH" 1
18 | 10-259300 DECAL, "HORN" (with option) 1
19 [ 10-139800 DECAL, "OPERATOR'S MANUAL ENCLOSED . . ." 1
20 | 10-272600 DECAL, "CAUTION" ("Safety belf lanyard . . .") 2
21 | 10-083000 DECAL, "SIMON" NAME (Black, 4" [102 mm] high) 3
22 | 10-162900 DECAL, "X-14" NAME 2
23 | 10-131000 DECAL, SIMON "S" LOGO (Orange/ Gray,
5" [127 mm] wide x 7-1/2" [191 mm] high) 2
24 | 10-126800 DECAL, STRIPING ([4] Orange stripes, 3-3/4" [95 mm] wide)
(Bulk item, order as needed. 8 Ft [2.44 M] needed here.) AR
25 | 10-121600 DECAL, "MADE IN U.S.A." 1

TITLE

DECALS, X-14 SCISSORS

Simon Aerials Inc

SECTION 09 | PLATE NO 66 | PaGE 01

REV A [DATED PART

20 JUL, 1996 |NO Fax 414-355-3172

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280




HiGH

1 4 PLATFORM CAPACITY
— Ot 600LBs (265kg)
Low

__ 23 o \ 15
3 T~ /A DANGER :_{I/]g 1 6 18
E—— i ‘ ''''' ~
X — O

o200 )

EMERGENCY|
STOP

— S RAGE B ROt RSATED | TRy
I s HiGH v EMERGENCY
fa— seee(_ ) T sT0P
Low DOWN
Y OPERATOR'S MANUAL O o Q
Revert
s hon ENCLOSED ACAUTION
r@ DO NOT REMOVE OPERATOR'S MANUAL (Sav—_
FALUNG AFETY BELT LANYARD DMLY
TRAINING FROM PLATEORM FROM MACHINE. REPLACE MANUAL IF w o
1o
e w O LOW BATTERY LIGHT
down
SRR
: 21 @ _— 20
FOR FURTHER e
NSTRUCTINS wrr () manr

PLATFORM EXTENSION CAPACITY

250 LBS. (110 kg)

PLATFORM CAPACITY

600 LBS. (265 kg)

(2 OCCUPANTS)

I
J

firaerm |
0 \| .SIman,
|

HYDRAULIC
FLUID ONLY

12

KEEP AWAY

SPINGH FOINTE WILL
CAUSE SERIOUS
CAUSHING INJURY

HRIGHY GREEN LIGHT INDICATES BATTERIES CHARGING
FLICKERING/ DIM LIGHT INDICATES CHARGED BATTERIES
A DANGER

....... - ELECTROCUTION

oS

11

N

BATTERY CHARGER PLATFORM 115 VAC
CONNECTION POINT COMMECTION POINT
115 VAC B0Hz {OPTIONAL)

25\3

;smnm..ae i

WARNING ~ | _ N |

Art # ADO 00921E

* MACHINE COLLAPSING CURING REPAIRS
MAY CAUSE DEATH OR SERIOUS INJURY

MADANGER
[ THESE HAZARDS WILL RESULT IN DEATH OR SERIOUS INJURY ]

TP OVER E EXPLOSION

* INSTALL MAINTENANCE PROP BEFORE
PERFORMING ANY SERVICE OR REPAIRS
WITH PLATFORM ELEVATED

© SEE OPERATOR S MANUAL FOR PROPER
INSTALLATION OF THE MAINTENANGE PROP

10130200

ue GIRGUIT BREAKER

) e
e
oowy
TO AGCESS BATTERIES
SLIDE TOP COVER OUT @

BRAKE EMERGENCY Q
e )
NEUTRAL O GROUND. PLATFORM
riareony
s
‘smm
ROTATE DOWN AND
PLATFORM CAPACITY REST ON SIDE COVER
600LBs (265ka) 2 2 e

Simon Aerials In¢ TITLE

10600 West Brown Deer Road DECALS, X-] 4 SC'SSORS

Milwaukee Wisconsin 53224 USA

Parts Phone 1-800-47-SIMON

: ey PART REV DATED SECTION PLATE NO PAGE
T Alome L JE 9, v gg [P




PARTS LIST

SEE
ITEM PART NO SECTION. DESCRIPTION Qry.
1| 10-130603 DECAL, "WARNUNG; Die vorschriften der . . ."
(Hazard listing at ground controls, without diagrams) 1
2 | 10-130003 DECAL, "WARNUNG; Hochspannung; Halten sie ausreichenden . . ."
("Danger, Electrocution . . .", German language) 2
3 | 10-130403 DECAL, "WARNUNG; Die vorschriften der . . ."
(Hazard listing at platform controls, with diagrams) 1
4 { 10-130303 DECAL, "WARNUNG" ("Fernbleiben; Klemmstellen . ..")
("Keep away; Pinch points . . .") (with rollout deck option) 2
5] 10-130203 DECAL, "WARNUNG; Kollaps der maschine . . ."
(Maintenance prop warning, German language) 1
6| 10-219100 DECAL, "Der aufenthalt . . . ist verboten" (Round, 127 mm [5"] dia.)
("Stay out of operating zone", German language) 2
7 | 10-220900 DECAL, “. . . Max. Belastung 265 kg, 2 Personen . . ."
(6004 Platform capacity, German language) 1
8 | 10-148100 DECAL, ". . . Max. Belastung 110 kg, 1 Person . . ."
(250# Deck extension capacity, with rollout deck option) 1
9| 10-215503 DECAL, GROUND CONTROL BOX (German language)
(Earlier versions were labelled “10-218000") 1
10 { 10-151303 DECAL, "NUR HYDRAULOKOL" ("Hydraulic fluid only", in German) 1
11 [ 10-214903 DECAL, "BATTERIELADE GERAT . . ." (Electrical connection points,
German language) (Earlier versions were labelled "10-218200") 1
12 | 10-215703 DECAL, "HELGRUNES LICHT . . ." (Battery charger, in German)
(Earlier versions were labelled "10-218100") 1
13 | 10-216303 DECAL, "ZUGANG ZU DEN BATTERIEN . . ." (Battery access)
(Earlier versions were labelled "10-218300") 1
14 DECAL, PLATFORM CONTROL (German language) 1
10-165003 For standard control (Drive and Steer by separate toggle switches)
(Earlier versions were labelled "10-146300")
10-169203 For optional box with Drive and Steer by 8 position joystick)
(Earlier versions were labelled "10-169500")
15 | 10-264003 DECAL, DRIVE/ STEER LEVER (German language) (For optional box
with Drive control by lever with steer switch on end) 1
16 | 10-244203 DECAL, PLATFORM CONTROL (German language) (For optional box
with Drive control by lever with steer switch on end) 1
17 | 10-255203 DECAL, "HAUPTSCHALTER ZUM HEBEN UND SENKEN"
("Power switch", in German) 1
18 | 10-259303 DECAL, "HUPE" ("Homn", in German) (with opfion) 1

TITLE

DECALS, X-14 SCISSORS (GERMAN LANGUAGE)

Simon Aerials Inc

SECTION 99. [ PLATE NO 67 | PAGE 01

REV A | DATED PART

01 AUG, 1996 |NO Fax 414-355-3172

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280




19 24 iﬁ%mg
—
AWARNUNG | /l |

DIE VORSCHRIFT DER UVV VGB 14 SIND u | Htorbeigsie sntapreche d ce f

o
————————] 2 Bein Aufstellen auf e t) Quetsch U d Sche stellen oh wad !
HNWESE IR || evexRiscHE AnLAGEN e Bebriebes:achient \
5t E Huborbeitsbihne nicht Gber losten! HUPE
- ol ST
il b=

1o

NOTALS

3 T
4 Do Breich uner g 1 geswenten e ko SCHNELL
F1GBTher S ' IS BETGR soqeseni vieg | A Hupe GESHWINDIGKET  pue
5 501 wieiten in tfntticen Steprverici geie — Q
L il et i S N nesen()
SRS der S cherhe Es e hbiogen schient LANGSAM
7 £ s B o bttt s e BEDIENUNGSANLEITUNG {i} e _ Q
Hosttien: die
< e 01t und suverlassig sin RlcKidkTs
(e DR INNENLIEGEND ACAUTION
von thterehrer ier serifhlich beooftrast sind BEDIENUNGSANLEITUNG NICHT VON DER I
e e e Sother g praon Tashemseh St MASCHINE ENTFERNEN. FALLS FEHLEND ODER HE ST o o
9 K beitstoglich Funkticasproben dorchabent UNLESERLICH - BITTE ERSETZEN. o . BATTERIEN LEER ANZEIGE
10 b Strge it
i E A8 oW LFT HERE

LIS RECHTS]

CaT 16

AUF DER AUSGESCHOBENEN PLATTFORM

Mox. Belastung 110 k
| PERSON UND ZLLADLNG

20 22 D — 2

st
e Siuner aepe e it 3
e TREONAOTIT vt 1wk DOSRRE &
SR

B B SR B e w0
ot

Nicht an sponnungstilhrendan Teilen orbeiten!
f gleichngssige Lastverteilung achten!
Mox. Belestung 265 kg A
2 PERSONEN UND ZULADUNG

7 10

AWARNUNG

NUR
HYDRAULIKOL

12

FERNBLEIBEN

A WARNUNG
HELLGRUNES LICHT - BATTERIEN LADEN SICH AUF
FLMMERNDES DUNKELGRUNES LICHT BATTEREN SIND GELADE! HOCHSPANNUNG

/2

[ vksEs GERAT 5T MGHT SOLIERT

" WALTEN SE RiSREMBOm
STV 1) TRONEIRONDEN
BTN,

A BERKY MBI BESIREN WENN

11

BATTERIELADEGERAT PLATTFORM SPANRUNG
SPANNUNG 230V 50Hz 2300 ooz
(RUSATZAUSRUSTUNG) Der Aufenthalt

der Masching
ist verboten

C€—2

5 26—

;Slmﬂﬂl.}i..._.'

24
/A WARNUNG (4 ] N —

*  KOLLAPS DER MASCHINE WAHREND DER Ant # AOC 00921E
REPARATUR KANN SCHWERE VERLETAUNG ODER —
70D 2UR FOLGE HABEN

/& WARNUNG
DIE VORSCHRIFTEN DER UVV VBG 14 SIND UNBEDINGT ZU BEACHTEN
::nmsmmmu

= VOR DER DURCHFHRUNG VON REPARATUREN ODER
WARTUGSARBEITEN BE| GEHOBENER PLATTFORM
IMMER EINE WARTUNGSSTUTZE VERWENDEN

» PR DIE KORREKTE INSTALLATION DER
SIEHE DIE

10130200

F IMKYON WAHLEN. AUF SICHERUNG
e ] WoTote oo
o w [

BREMSLOSE- NOT AUS
EINRIGHTUNG AuF

| (™ o () pamom
ruarromm s
i

SIMORN GERIGLS 9

SEITENABDECKUNG LEGEN

ZUGANG ZU DEN BATTERIEN:
P ‘OBERE ABDECKUNG AUSSCHIEBEN @
NACH UNTEN DREHEN UND AUF DIE

23

Simon Aerials Inc TITLE

10600 West Brown Deer Road DECALS, X-14 SCISSORS (GERMAN LANGUAGE)

Milwaukee Wisconsin 53224 USA

Parts Phone 1-800-47-SIMON

i -362- PART REV DATED SECTION PLATE NO PAGE
S I I A B oo <™ 99.7 67 1™ 01




PARTS LIST

SEE
ITEM [  PART NO SECTION DESCRIPTION Qry.
19 | 10-135200 DECAL, PLATFORM OPERATING INSTRUCTIONS
(10 steps, German language) 1
20 | 10-139803 DECAL, "BEDIENUNGSANLEITUNG INNENLIEGEND . . ."
("Operator's manual enclosed . . .", German language)
(Earlier versions were labelled "10-163900") 1
21 | 10-272603 DECAL, "CAUTION" (“Safety belt lanyard . . .") (German language) 2
22 | 10-083000 DECAL, "SIMON" NAME (Black, 4" [102 mm] high) 3
23 | 10-162900 DECAL, “X-14" NAME 2
24 | 10-131000 DECAL, SIMON "S" LOGO (Orange/ Gray,
5" [127 mm] wide x 7-1/2" [191 mm] high) 2
25 | 10-126800 DECAL, STRIPING ([4] Orange stripes, 3-3/4" [95 mm] wide)
(Bulk item, order as needed. 8 Ft [2.44 M] needed here.) AR.
26 | 10-121600 DECAL, "MADE IN U.S.A." 1
27 | 10-269700 DECAL, "C E" 2

TITLE

DECALS, X-14 SCISSORS (GERMAN LANGUAGE)

Simon Aerials Inc

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON

SECTION PLATE NO PAGE REV DATED PART i -362-
99. "™ 67 1™ 02]"™ A ", 1ss 1 Al




SCHIELL

19 24 ?*ﬂ/ 14

. ]5/

1o

- LENKEN

LINKS
I i
AWARNUNG / s 18 q
DIE VORSCHRIFT DER UVY VGB 14 SIND w ! Wbeijsbibo enpreche o de et icaw feitu g I I ; ROCKWARTS
i
e — 2 06l sotatptien gt ¢ 1 0 ebson Sche stetlen st '
UMSTURZEFAHR SonREE IR NG || ELEKTRISCHE ANLAGEN des Betrietes ochtes:

AN EDEN 5 Haorbeitsbove nicht terlastenl . T

b e [ STnern: ueh 0 Verkehe shers1ch vin SOragenEalt seugen HuPE

o i S e e s Siroentl GESHWINDIGKET  pyr

e || BEIEEES S B rbeen I ot e Strqeha e —

fretrs el ) BN e e et

P || B \oers

¥or und bein Betyich auf ginwmndireien Zustund und

o gt v Mo e s BEDIENUNGSANLEITUNG {%}m

N e,

Q @ NOT AUS
LANGSAM AB G

\ T I | S eingebzen, die =
—— owms ) wonoman_| | T BTSSR INNENLIEGEND s ’

EERan BTN 1 || seoenincoamemins o von oen ACAUTION

QUETSCHGEFAHR (¢ s

[T | e § Huborbeitshutine je nach Betart. nindestens jeanch ¢innat

JRReTch, van eifen Sachkidigen prafen: sbent MASCHINE ENTFERNEN. FALLS FEHLEND ODER SETYRATLMIAD Y o

AuF

Fm ) | e R i totaghch Furkbicnspraben et UNLESERLICH - BITTE ERSETZEN, s i

it | R || SRECEERR. | EESS § 4 beitstoghch Fultlondpraben o o HEBEN{-Q—} @ BATTERIEN LEER ANZEIGE
1}
]

homesmarsann 0aNOTLFTheat

Fetia ] ey 318 e i e die st de
Sinon L1 Gl "0

20 22 | . @ — 21

LINKS: RECHTS|

b 16

AUF DER AUSGESCHOBENEN PLATTFORM

Max. Belastung 110 kg
1 PERSON UND ZUL ADUNG

omeme o
o TS wma it 1

¢ B e o
| BEEIEmRRL
g2

Nicht on spannungsfilhrenden Teilen arbeiten!
Auf gleichnissige Lostverteilung achten!
Max. Belastung 265 kg

2 PERSONEN UND ZULADUNG

22

AWARNUNG

A WARNUNG
HOCHSPANNUNG

[ DiEsEs GERAT STNIGHT IsoLERT

HELLGRUNES LICHT - BATTERIEN LADEN SICH AUF
FUMMERNDES DUNKELGRUNES LICHT BATTEREN SIND GELADEN

" WALTEN SE AUSTECHRDR:
ABCTAND 20 STROMFORENOEN

BATTERIELADEGERAT P oy e
SPANNUNG 230V 50Hz QusiasoNG

der Maschine
ist verboten

MADE N USA

5 26—

;SIITIOI‘IIJ%_..;

24
/\ WARNUNG i , N

KOLLAPS DER MASCHEE WAHREND DER Art # ACD 00921E
REPARATUR KANN SCHWERE VERLETZAING ODER —_
TOD ZUR FOLGE HABEN

= VOR DER DURCHFUHRUNG VON REPARATUREN ODER
WARTUNGSARBEITEN BE) GEHOBENER PLATTFORM
IMMER EINE WARTUNGSSTUTZE VERWENDEN

/A WARNUNG

DIE VORSCHRIFTEN DER UVV VBG 14 SIND UNBEDINGT ZU BEACHTEN

HINWEISE ZUR SICHEREN BEDIENUNG

« FUR DIE KORREKTE INSTALLATION DER
SIEHE DIE

[T EILOSONSGIA
* B e
Toranes R R

B " EEREREE

[— ave SIOHERUNG | || O - |
ok M BEDENGH D

100 WHE BEDIENEs ONEQEN WARTUNG. OBERPRIFUNG
eI TN e [ romszgoem @ s |
BRASRERRS [ ——

P ——
- TR S,

i i f o
oresiose. | oravs : e pestel
o) o FRTEE || e ooz
TN O — -I

BODEN O PLATTFORM DER BECIENUNGSAM BTUNG ey

‘snmn 9

EINGEFAHREN

ZUGANG ZU DEN BATTERIEN:

—— @ OBERE ABDECKUNG AUSSCHIEBEN
NACH UNTEN DREHEN UND AUF DIE

2 3 SEENABDECKUNG LEGEN .

Simon Aerials Inc TITLE
10600 West Brown Deer Road -

10600 West Brown Deer Road DECALS, X-14 SCISSORS (GERMAN LANGUAGE)
o Phone 1800 7 SOy PART REV p ] DATED SECTION [PLATE NO [ PAGE

24 Hr (Machineg) 414-362-8280

Fax 41(4-3551-3%72 NO A 01 AUG, 1996 99 67 02




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION ary.
11 10-130602 DECAL, "DANGER; Les dangers ci-dessous peuvent . . ."
(Hazard listing at ground conirols, without diagrams)
(Earlier versions were labelled "10-254200") 1
2 | 10-130002 DECAL, "DANGER; Electrocution; Cette machine n'est . . ."
("Danger, Electrocution . . .", French language)
(Earlier versions were labelled "10-246500") 2
3 | 10-130402 DECAL, "DANGER; Les dangers ci-dessous peuvent . . ."
(Hazard listing at platform conirols, with diagrams)
(Earlier versions were labelled "10-253800") 1
4 DECAL, "DANGER" ("Keep away. Pinch points . ..")
(when equipped with rollout deck option) 2
10-130302 "DANGER; Eloignez-vous. Il existe un grave . . ." (current)
10-253500 "DANGER; Ne pas approcher . . ." (obsolete, use 10-130302)
5 DECAL, WARNING (Maintenance prop, French language) 1
10-130202 Reads "ATTENTION; La chute de la . . ." (current)
10-130202 Reads "AVERTISSEMENT; L'effondrement de la machine . . ."
(obsolete, use current version with revised wording)
10-246300 "ATTENTION; La chute de la . . ." (obsolete, use 10-130202)
6 [ 10-148402 DECAL, "Capacité de la nacelle 265 kg"
(114 mm [4-1/2"] wide) (600# Platform capacity)
(Earlier versions were labelled "10-247100") 2
7 | 10-143202 DECAL, "Capacité de la nacelle 265 kg, 2 occupants”
(336 mm [13-1/4"] wide) (600# Platform capacity)
(Earlier versions were labelled "10-250700") 1
8 | 10-142602 DECAL, "Capacité d'extension de Inacelle 110 kg"
(2504 Deck extension capacity, with rollout deck option)
(Earlier versions were labelled "10-249600") 1
9 | 10-215502 DECAL, GROUND CONTROL BOX (French language)
(Eartier versions were labelled "10-240900") 1
10 DECAL, "HYDRAULIC FLUID ONLY" (French language) 1
10-151302 "LIQUIDE HYDRAULIQUE SEULEMENT" (current)
10-244400 "FLUIDE HYDRAULIQUE UNIQUEMENT" (obsolete, use 10-130202)
11 | 10-214902 DECAL, "PRISE DU CHARGEUR DE BATTERIES . . ."
(Electrical connection point, French language)
(Earlier versions were labelled "10-245000") 1
12 DECAL, BATTERY CHARGER (“Bright green light . . .") (French) 1
10-215702 "Voyant lumineux vert vif . . ." (current)
10-244800 "Si le voyant vert est allumé . . ." (obsolete, use 10-215702)

TITLE

DECALS, X-14 SCISSORS (FRENCH LANGUAGE)

Simon Aerials Inc

SECTION 99. | PLATE NO 73 | PAGE 01

REV A | DATED PART

01 AUG, 1996 |NO Fax 414-355-3172

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280




A DANGER

CONSKGHES DE SECLRATE
DUTHISATON

BASCULEMENT

ELECTROCUTION

(T Wiwe e ey

N

LN

14 —_|

&’

23

19

i

-
| INADAPVEEJ CHUTE DE LA NACELLE

ECRASEMENT

CORSLERIE MR E
LOPERATELR POLR TOUTES
TRLCIONS SFPLBENTARES | 52

MANUEL DE

L' OPERATEUR CI-JOINT

NE PAS RETIRER LE MANUEL DE L OPERATEUR
DE LA MACHINE. LE REMPLACER S EST

ENDOMMAGE OU MANGUANT.

1012002

CAPACITE DE LA NACELLE

265 kg (600 LBs.)

(2 OCCUPANTS)

10

12

LIQUIDE HYDRAULIQUE
SEULEMENT

- LINDICATEUR LUMINEUX VERT VIF INDIQUE QUE LES
BATTERIES SONT EN CHARGE.

'LINDICATEUR CLIGHOTANT OU ASSOMBRI INDKIUE QUE LES

'I'I\

PRISE DU PRISE 115 Vea DE
CHARGELR DE BATTERIES LA PLATE-FORME
115 Vea B0Hz (EN OPTION)

C€—2

5 25—

\

/A ATTENTION

» LA CHUTE DE LA MACHINE LORS DE REPARATIONS
PEUT ENTRAINER LA MORT OU DE GRAVES BLESSURES

;smm L3i

INSTALLER UNE BEQUILLE DE MAINTENANCE AVANT
« DEFFECTEUR UNE OPERATION D'ENTRETIEN OU DE REPARATION
LAPLATE HAUTE

POUR INSTALLER CORRECTEMENT LA BEQUILLE DE MAINTENANCE
© CONSULTER LE MANUEL DE LOPERATEUR

Art # ADD 00921E

21

!

CAPACITE DE LANACELLE
265 kg

(600 LBs.)
e

AFRIERE
ENTRAINEMENT
MONTEE

vevsae (O

DESCENTE

DIRECTION

amvcre (O seoms

17 ©

MARCHE
AVANT

GAUCHE

IMRDHEO

ARRIERE ?

\ 15

1

DROITE

—
8

1ozes0c

\

AVERTISSEUR
SONORE
RAPIDE MONTEE ARRET
O ITESSEO ELEVATEURO D URGENCE
LENTE DESCENTE Q
ACAUTION
(oo mr|
AVERTISSEUR DE
BATTERIE FAIBLE

oo NOT LFTHERE

@ —20

Teimnan |
Simon,

| A DANGER

10130202
e CIRCUIT BREAKER
- Qe
oown
BRAKE EMEAGENCY Q
RELEASE Trow orr
NEUTRAL O aRouND PLATFORM
pusTFORM ‘
oown
o SIMONAEAIRLS
CAPACITE DE LA NACELLE
265 kg (600 LBs.‘L‘u
o

22

13—

ELOIGNEZ-VOUS

W EOTE U aRAYE

WSQUE DCRASEMENT
AU
‘COINCBMENT.

A DANGER

ELECTROCUTION

| cETEMACHRENEST PaSISOLEE |

S TEMR ALECART DE LANACHINE
510N EST ABRXRITE DELIGNES.
OU DEQUPEIENTS ELECTRIQUES

TOUT CONTACT AVEC LA MACHE.
PEUT ENTAMER LA UORT OU DE
QAAVES BLESSURES, 51 LA MACHNE
SECMARGE DBLECTRICITE.

‘COMBLLTER LE MAUEL DE LOPERATEUR
POURDAUTRES NSTRUGTIONS

POUR ACCEDER AUX BATTERIES FARE

GOULISSER LE GAPOT OU HAUT VERS
L EXTERIEUR, LE BASCULER VERS LE BAS ET
LE LAISSER REPOSER SUR LE CAPOT LATERAL

Simon Aerials Inc TITLE
10600 West Brown Deer Road

Milwaukee Wisconsin 53224 USA

DECALS, X-14 SCISSORS (FRENCH LANGUAGE)

Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280
Fax 414-355-3172

PART
NO

REVAI

DATED
01 AUG, 1996

SECTION 99.IPLATE NO 73 | PacE 01




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION Qry.
13 | 10-216302 DECAL, "Pour accedér aux baiteries . . ." (Battery access)
(Earlier versions were labelled "10-244600") 2
14 | 10-165002 DECAL, PLATFORM CONTROL (French language) 1
For standard control (Drive and Steer by separate toggle switches)
(Earlier versions were labelled "10-229100")
15 | 10-264002 DECAL, DRIVE/ STEER LEVER (French language) (For optional box
with Drive control by lever with steer switch on end) 1
16 | 10-244202 DECAL, PLATFORM CONTROL (French language) (For optional box
with Drive control by lever with steer switch on end) 1
17 | 10-255202 DECAL, "INTERRUPTEUR GENERAL" ("Power switch", in French) 1
18 | 10-259302 DECAL, "AVERTISSEUR SONORE" ("Hom" in French) (with option) 1
19 DECAL, "OPERATOR'S MANUAL ENCLOSED . . ." (French language) 1
10-139802 “MANUAL DE L' OPERATEUR CI-JOINT . . ." (current version)
10-246100 “MANUAL DE L' OPERATEUR A L' INTERIEUR . . ." (earlier version)
20 | 10-272602 DECAL, "CAUTION" ("Safety belt lanyard . . .") (French language) 2
21 | 10-083000 DECAL, "SIMON" NAME (Black, 4" [102 mm)] high) 3
22 | 10-162900 DECAL, MODEL "X-14" 2
23 | 10-131000 DECAL, SIMON "S" LOGO (Orange/ Gray,
5" [127 mm] wide x 7-1/2" [191 mm)] high) 2
24 | 10-126800 DECAL, STRIPING ([4] Orange stripes, 3-3/4" [95 mm] wide)
(Bulk item, order as needed. 8 ft [2.44 m] needed here.) AR.
25 | 10-121600 DECAL, "MADE IN U.S.A." 1
26 | 10-269700 DECAL, "C E" 2

TITLE

DECALS, X-14 SCISSORS (FRENCH LANGUAGE)

Simon Aerials Inc

SECTION 99 | PLATE NO 73 [ PacE 02

REV A [DaTED PART

01 AUG, 1996 |NO Fax 414-355-3172

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280




A

TAT

i I_§I

|

3 T~ A DANGER :—7/_1
|

CAPACITE DE LANACELLE

1 4 ——— HS;X&‘E.‘S f b&s kg

RANEMENT)

(600LBs.)

LENTE

23

O

ARRET
D URGENCE

.I 9 sveamssevn
ek

wocareon

prey

ot boianes O

S

—

AvANT

MANUEL DE O
= FRIERE
- L' OPERATEUR CI-JOINT maenenr
[FORMATION ADAPTE NE PAS RETIRER LE MANUEL DE L OPERATEUR e Y
ECRASEMENT —— DE LA MACHINE. LE REMPLACER SILEST MONTEE
ENDOMMAGE OU MANQUANT. sorasens wevace (O)

CAPACITE DE LA NACELLE

21

‘simon,

DESCENTE

N —

ODIRECTION

anvcne () orome

ACAUTION

AFETYBELTLANTARD oMY

DROITE

MARCHE O

ARRIERE s

0204002

RAPIDE MONTEE ARRET

nzss(Q EI,EVMEURQ D URGENCE
LENTE DESCENTE m
;
N

AVERTISSEUR OE
BATTERIE FAIBLE

DoNoT LeT HERE

265 kg (600 LBs.)

(2 OCCUPANTS)

10

LIQUIDE HYDRAULIQUE
SEULEMENT
- LINDICATEUR LUMINEUX VERT VIF INDIQUE QUE LES
HARGE.

PRISE DU PRISE 115 Vea DE
DE BATTERIES LA PLATE-FORME
115 Vea B0Hz (EN OPTION)

E\ 265 .

5 25—

\ ;SII‘I‘KJHIJE...,-,

/A ATTENTION

= LA CHUTE OE LA MACHINE LORS DE REPARATIONS Art# A0D 00921E

PEUT ENTRAINER LA MORT OUf DE GRAVES BLESSURES —

INSTALLER UNE BEQUILLE DE MAINTENANGE AVANT
« DEFFECTEUR UNE OPERATION DENTRETIEN OU DE REPARATION
QUELCONQUE AVEC LA PLATE-FORME EN POSITION HAUTE

POUR INSTALLER CORRECTEMENT LA BEQUILLE DE MAINTENANCE
« CONSULTER LE MANUEL DE LOPERATEUR

L —

e GIRCUIT BREAKER

O
: DOWN

BRAKE EMERGENCY
RELEASE stop o

neTAL | O aRDUNnO PLATFORM

PLATFORM
DowN
LA_J SIMONGERIRLS

@ —20 §

A\ DANGER

ELOIGNEZ-VOUS

K EXSTE LN GRAVE

A DANGER AU POINTS OE

WIOUE DECAABELGHT

COMCEMENT.

ELECTROCUTION

[ cemremacmE wesT PasisoLee

ENIR ALECART DE |

PEUT ENTANER LA

SETE
SHONEGT APROXMITE DE LIGNES.
CUIPEMENTS ELECTRIQUES

TOUT GONTACT AVEC LA MACHIE
MOR OV OE

‘GRAVES BLEGSURES, 6l LA MACHNE|
SE CHARGE DBLECTRICITE,

Lo uAcHme

¥

‘CONGULTER LE MANJEL OE LOPERATEUR
'POURDAUTRES NGTRUCTIONS.

= POUR ACCEDER AUX BATTERIES FAIRE
| COULISSER LE CAPOT O HAUT VERS
{} LEXTERIEUR, LE BASCULER VERS LE BAS ET @
CAPACITE DE LA NACELLE LE LAISSER REPOSER SUR LE GAPOT LATERAL
265 kg (600 LBs.) 2 2 e
e
Simon Aerials Inc TITLE

10600 West Brown Deer Road DECALS, X-14 SCISSORS (FRENCH LANGUAGE)

Milwaukee Wisconsin 53224 USA

Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280 PART
Fax 414-355-3172 NO

REV DATED SECTION PLATE NO PAGE
Al 99.! 73 !

01 AUG, 1996

02




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION ary.

Note: Even though illustration shows English versions of decals,
Part numbers listed are for Spanish-language versions:

1| 10-130607 DECAL, "PELIGRO; Los peligros que se indicana . . ."
(Hazard listing at ground controls, without diagrams)
(Earlier versions were labelled "10-254300") 1

2 | 10-130007 DECAL, "PELIGRO; Electrocucion; esta maquina . . ."
("Danger, Electrocution . . .", Spanish language)
(Earlier versions were labelled "10-246600") 2

3 | 10-130407 DECAL, "PELIGRO; Los peligros que se indicana . . ."
(Hazard listing af platform controls, with diagrams)
(Earlier versions were labelled “10-253900") 1

4 | 10-130307 DECAL, "PELIGRO" "Mantenerse lejos . . ."
("Keep away. Pinch points . . .") (with roliout deck opfion)
(Earlier versions were labelled "10-253500") 2

5| 10-130207 DECAL, "ADVERTENCIA; La caida desde una maquina . . ."
(Maintenance prop warning, Spanish language)
(Earlier versions were labelled "10-246400") 1

6 { 10-148407 DECAL, "Capacidad de la plataforma 265 kg"
(114 mm [4-1/2"] wide) (600# Platform capacity)
(Earlier versions were labelled "10-248400") 2

7 | 10-143207 DECAL, “Capacidad de la plataforma 265 kg, 2 ocupantes®
(336 mm [13-1/4"] wide) (600# Platform capacity)
(Earlier versions were labelled "10-252100") 1

8 | 10-146207 DECAL, "Capacidad de extension de la plataforma 110 kg"
(250# Deck extension capacity, with rollout deck option)
(Earlier versions were labelled "10-250100") 1

9 | 10-215507 DECAL, GROUND CONTROL BOX (Spanish language)
(Earlier versions were labelled "10-254900") 1
10 | 10-151307 DECAL, "FLUIDO HIDRAULICO UNICAMENTE"

("Hydraulic fluid only", Spanish language)
(Eartier versions were labelled "10-244500") 1
11 | 10-214907 DECAL, "Punto de conexion del cargador . . ."

(Electrical connection point, Spanish language)
(Earlier versions were labelled "10-245100") 1
12 | 10-215707 DECAL, "El indicador luminoso verde . . ."

(Battery charger "green light . . .")
(Earlier versions were labelled “10-244900") 1
13 | 10-216307 DECAL, "Para acceder a las baterias . . ." (Battery access)

(Earlier versions were labelled "10-244700") 2

TITLE Simon Aerials Inc

DECALS, X-14 SCISSORS (SPANISH LANGUAGE) 10600 West Brown Doer Road

Milwaukee Wisconsin 53224 USA

SECTION [ PLATE NO [ Pace REV p |DATED PART AR AL
24 Hr (Machins) 414-362-8280
99 . 74 O-I A 01 AUG, 1996 |NO Fax 414-355-3172




FORWARD é

'I 4 ( tuas PLATFORM CAPACITY
—~— Ok 600LBs (265kg)
it g

23 | .| \ 15

Mz v
3 \ A DANGER l //] 9 o .I 7 6 1 8 [

THESE HAZARDS WILL RESULT IN DEATH OR SERIOUS INJURY I \I °
T ) I W S :
.. ||| BeE : AT IA' oife HIGH up
— EMERGENCY
FORWARD SPEEDO LIFT Q STOP
Low DOWN
OPERATOR'S MANUAL O ome Q

CF

it

STEER STEER
RIGHT

LEFT

Reverse §

&

ENCLOSED
—— ACAUTION
——FROM PLATFORM

DO NOT REMOVE OPERATOR S MANUAL r—?
WETTORTLINTAD DY
RUSHING .

DAMAGED OR MISSING. 1073800

FAOM MACHINE, REPLACE MANUAL IF
wr O LOW BATTERY LIGHT

________________________________

______________________________

! PLATFORM CAPACITY !
600 LBS. (265 kg)

(2 OCCUPAN

10

HYDRAULIC

FLUID ONLY
\ BRIGHT BREEN LIGHT INDICATES BATTERIES CHARGING
FLICKERING/ DM LIGHT INDICATES CHARGED BATTERIES

PINCH POINTS WILL

£ DANGER “HLE,
ELECTROCUTION " )

wcneswre ||| G5 |

=

CONNECTION POINT CONNECTION POINT
115 VA 80Hz

\ . (O e
; 5 or
BATIERY CHARGER PLATFORM 115 VAC %
¥

SSII'MTIBJL._.,

WARNING

* MACHINE GOLLAPSING DURING REPAIRS
MAY CAUSE DEATH OR SERIOUS INJURY

* INSTALL MAINTENANCE PROP BEFORE
PERFORMING ANY SEAVICE OR REPAIRS
WITH PLATFORM ELEVATED

An # AOD 00921E

A DANGER
THESE HAZARDS WILL RESULT IN DEATH OR SERIOUS INJURV]

EXPLOSION

* SEE OPERATOR § MANUAL FOR FROPER
INSTALLATION OF THE MAINTENANCE PROP

‘SAFE OPERATING PROCEDURES

Q)

s P
it e | }
e anounn @ puateonm —_—— -I / THER NETRUGTIONS
PuY:ORM ‘
,,,,, SIMONAERALS 9
TO ACCESS BATTERIES
13— S ROTATE DOWN AND
PLATFORM CAPACITY REST ON SIDE COVER
’ 600 LBs (265kg) }\ 22
Simon Aerials Inc TITLE

10600 West Brown Deer Road DECALS, X-14 SCISSORS (SPANISH LANGUAGE)

Milwaukee Wisconsin 53224 USA

Parts Phi 1-800-47-SIMON
24 1t (aoningy 14 asp.azs0 | PART REV A [DATED SECTION 99 [ Prate NO 74 [Pace 01
Fax 414-355-3172 NO 01 AUG, 1996 .




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION Qry.
14 DECAL, PLATFORM CONTROL (Spanish language)
10-165007 For standard control (Drive and Steer by separate toggle switches)
(Earlier versions were labelled "10-253300")
10-169207 For optional box with Drive and Steer by 8 position joystick)
15 | 10-264007 DECAL, DRIVE/ STEER LEVER (Spanish language) (For optional box
with Drive control by lever with steer switch on end) 1
16 | 10-244207 DECAL, PLATFORM CONTROL (Spanish language) (For optional box
with Drive control by lever with steer switch on end) 1
17 | 10-255207 DECAL, "POWER SWITCH" (in Spanish) 1
18 | 10-259307 DECAL, "HORN" (in Spanish) (with option) 1
19 | 10-139807 DECAL, "MANUAL DEL USUARIO ADJUNTO . . ."
("Operator's manual enclosed . . .", Spanish language)
(Earlier versions were labelled "10-246200") 1
20 | 10-272607 DECAL, "CAUTION" ("Safety belt lanyard . . .") (Spanish language) 2
21 | 10-083000 DECAL, "SIMON" NAME (Black, 4" [102 mm] high) 3
22 | 10-162900 DECAL, MODEL "X-14" 2
23 | 10-131000 DECAL, SIMON "S* LOGO (Orange/ Gray,
5" [127 mm] wide x 7-1/2" [191 mm] high) 2
24 |1 10-126800 DECAL, STRIPING ([4] Orange stripes, 3-3/4" [95 mm] wide)
(Bulk item, order as needed. 8 ft [2.44 m] needed here.) AR.
25 | 10-121600 DECAL, "MADE IN U.S.A." 1
26 | 10-269700 DECAL, "C E" 2

TITLE

DECALS, X-14 SCISSORS (SPANISH LANGUAGE)

Simon Aerials Inc

SECTION 99. [ PLATE NO 74 | PaGE 02

REV A | DATED PART

01 AUG, 1996 |NO Fax 414-355-3172

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Maching) 414-362-8280




~— A DANGER

THESE HAZARDS WILL RESULT IN DEATH OR SERIOUS INJURY

TIP OVER S v ELECTROGUTION

(TSI 5 WOt MUATED |

-
—_—_— O
S B

- e

r71/23
P
S h

[N

il

OPERATOR'S MANUAL

DO NOT REMOVE OPERATOR S MANUAL
FROM MACHINE. REPLAGE MANUAL IF
DAMAGED OR MISSING. 1013080

ENCLOSED

WADEQUATE TALING
= TRAINING FROM PLATFORM

,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,

PLATFORM CAPACITY

21

PLATFORM CAPACITY
600LBs (265ka)

SN\ s

]7618

°
o
s
ity
romis
Q) e

ACAUTION

SAFETYBELTLANYARD OWCY

EMERGENCY/|
STOP

600 LBS. (265 kg)

(2 OCCUPAN

1
-

HYDRAULIC

FLUID ON

BRIGHT GREEN LIGHT INDICATES BATTERIES CHARGING
FLICKERING/ DIM LIGHT INDICATES CHARGED BATTERES

\
BATIERY CHARGER PLATFORM 115 VA

CONNECTION POINT CONNECTION POINT
115 VAC 60Hz (OPTIONAL)

FORWARD Q

STEER STEER
LEFT RIGHT

Revers § o

SPEEDO LIFT Q
DOWN

HiGH u EMERGENCY
§T0P

Low Q

LOW BATTERY LIGHT

A DANGER

ELECTROCUTION

'KEEP AWAY FROM MACHNE iF
ES O

sSII’MI’II i T

WARNING

* MACHINE COLLAPSING DURING REPAIRS
MAY GAUSE DEATH OR SERIOUS INJURY

* INSTALL MAINTENANGE PROP BEFORE
PERFORMING ANY SERVICE OR REPAIRS
WITH PLATFORM ELEVATED

Art # AOD 00921 E

* SEE OPERATOR § MANUAL FOR PROPER
INSTALLATION OF THE MAINTENANGE PROP

10130200

PLATFORM CAPACITY
600 LBs (265kg)

KEEP AWAY

* PINCH POINTE WiLL

CAUSE SERIOUS

CRUSHING INJURY
I

A DANGER

THESE HAZARDS WILL RESULT IN DEATH OR SERIOUS INJURV]

'SAFE OPERATING PROCEDURES EXPLOBION

TD ACCESS BATTERIES

— SLIDE TOP COVER OUT
1 3 @ ROTATE DOWN AND @

REST ON SIDE COVER

Simon Aerials In¢ TITLE
10600 West Brown Deer Rood
Milwaukee Wisconsin 53224 USA

DECALS, X-14 SCISSORS (SPANISH LANGUAGE)

Paits Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280 PART
Fox 414-355-3172 NO

REV
A

DATED SECTION PLATE NO PAGE
DA e 09.17% 74 17 g9




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION ary.
1 DECAL, "SAMSUNG" LOGO 1
10-274300 140 mm (5.5") high x 385 mm (15.2") wide
10-266600 152 mm (6.0") high x 417 mm (16.4") wide
TITLE Simon Aerials Inc
DECALS, SAMSUNG (SPECIAL) Milwaukss Wisconsin 53224 USA
SECTION [PLaTE NO [ Pace REV  |DATED PART D o g0
99 . 99 01 = 30JUL, 1996 [NO Fax 41(4-355-3%72




30JuL, 1996

Simon Aerials Inc TITLE

10600 West Brown Deer Road

Milwaukee Wisconsin 53224 USA D E CALS’ SAMSU N G (S P E C IAL)

Parts Phone 1-800-47-SIMON

24 Hr (Maching) 414-362-8280 | PART REV  |DATED SECTION | PLATE NO | PAGE

Fax 414-355-3172 NO = 99 . 99 O 1




	
	Return to Index
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	

